View thousands of Crane Specifications on FreeCraneSpecs.com

IVIEE

/25 CRANE ARCHIVE

PART 1 OF 3
PN 99900447
(1-11-80)



@ View thousands of Crane Specifications on FreeCraneSpecs.com

IOWA MOLD TOOLING CO, INC.

500 HWY 18 WEST, GARNER, IA 50438
515-923-3711



ds of Crane Specifications on FreeCraneSpecs.com

Introduction - Read Carefully!

This volume deals with information applicable to your
particular crane. For operating, maintenance and re-
pair instructions, refer to Volume 1, Operation, Main-
tenance and Repair. Volume 1 contains the following
information.

SECTION 1. OPERATION

SECTION 2. MAINTENANCE

SECTION 3. REPAIR

SECTION 4., INSPECTION & TEST REPORT

SECTION 5. INSTALLATION - CHASSIS PREP-
ARATION

SECTION 6. APPENDIX

We recommend that Volume 2, Parts and Specifications
be kept in a safe place in the office,

This manual is provided to assist you with ordering parts
for your IMT truck-mounted articulating crane., It also
contains additional instructions regarding your particu-
lar installation,

Three means are used throughout this manual to gain the
attention of personnel, They are NOTES, CAUTIONS
and WARNINGS and are defined as follows:

NOTE
A NOTE is used to either convey additional informa-
tion Or to provide further emphasis for a previous
point,

CAUTION

A CAUTION is used when there is the strong possi~
bility of damage to the equipment or premature equip-
ment failure,

WARNING

A WARNING is used when there is the potential for

personal injury or death.

It is the user's responsibility to maintain and operate
this unit in a manner that will result in the safest work-
ing conditions possible.

In addition, it is also the user's responsibility to be
aware of existing Federal, State and Local codes and
regulations governing the safe use and maintenance of
this unit, Listed below is a publication that the user
should thoroughly read and understand,

ANSI/ASME B30, 5-1982
MOBILE AND LOCOMOTIVE CRANES
The American Society of Mechanical Engineers
United Engineering Center
345 East 47th Street
New York, NY 10017

Warranty of this unit will be void on any part of the unit
subjected to misuse due to overloading, abuse, lack of
majntenance and unauthorized modifications., No warranty
- verbal, written or implied - other than the official,
published IMT new machinery and equipment warranty
will be valid with this unit,

Treat this equipment with respect and service it regu-
larly, These two things can add up to a safer working
environment,



ds of Crane Specifications on FreeCraneSpecs.com

Standard
Crane

GENERAL

Section 1. SPECIFICATIONS

Optional 4th
Self-storing Ext.

Optional 4th
Pin-On Ext.

Crane Rating 74,000 ft-lb,

(10, 23 ton-meters)

74,000 ft-lb,
(10, 23 ton-meters)

74,000 ft-1b,

(10, 23 ton-meters)

Reach (from centerline of rotation) 25'=2" 29'-4" 35'=-2"

(7.67 m) (8. 94 m) (10.72 m)

Hydraulic Extension 45" /51" 45" /51" 45" /51"

(114.3/129.5 cm) (114.3/129.5 cm) (114.3/129.5 cm)

Manual Extension 45" 45"/51" 45" /120"

(114.3 cm) (114.3/129,5 cm) (114, 3/304.8 cm)

*Lifting Height 34'-9" 381-8" 44'-0"

(10.6 m) (11,8 m) (13.4 m)

Crane Weight 4,380 lbs. 4,400 lbs, 4,530 lbs,

(1,987 kg.) (1,996 kg.) (2,055 kg. )

Outrigger Span 11'-11" 11'-11" 11'-11"

(3.63 m) (3.63 m) (3.63 m)

*Storage Height 11'-1" 11'-1" 11'-1"

(3. 38 m) (3. 38 m) (3. 38 m)

**Mounting Space Required 29" 29" 29"
(73.7 cm) (73.7 cm) (73.7 cm)

Optimum Pump Capacity 9 U.S5. GPM 9 U.S. GPM 9 U.S. GPM

(34.1 liters/min, ) (34.1 liters/min,)

17 U,S. Gal, 17 U.S. Gal. 17 U.S. ‘Gal.
(64. 4 liters) (64. 4 liters) (64. 4 liters)

Design Factors - Pins and Hydraulics 4/1 4/1 4/1
*Based on 39" (99,1 cm) truck frame height,

**Add approximately 4" (10, 2 cm) between base and cab to allow for rotation clearance between. mast and cab.

(34.1 liters/min.)

Oil Reservoir Capacity

#: LIFTING CAPACITY (from centerline of rotation) g

92" (2.79M) & o o o o o o o o o o o o o (3,629KE.) ¢ v o ¢ o s s o o s o s s o 0 s e e+ o 8,000 Ilbs,
13'=5" (4009 T0) & o o v o o o o o o o o o o (25495K8.) 4 4 o 4 s s o e o s s o o s e e o e .. 5,500 lbs,
172" (5023 T0) & @ v o o o o o o o e o o o (1,950KE.) & o v o o o o o o o o o e v s o o o o« 4,300 Ibs,
21'=5" (6.53 1) ¢ o o o o o o o o o o o s o (1,565KZ) @ 4 o o o o o o o o s s o o o s o s o o 3,450 Ibs,
252" (Te687T M) & v « o o o o o o o o o o o (1,;33BKE) v o v o o o o o o o o o o o o e o o oo 2,950 Ilbs.
*29'-4" (8,94 M) ¢ ¢ o o o o o o o o s o oo (T26KZ) o o o o o o o o o o s o o o o e s e« . 1,600]1bs,
*%435022 (10.72TM) e o « o o o o = o o o o oo (B63KE) v o o o o o a0 o o o b o s o b o 0 0 o 800 lbs.

*QOptional 4th-stage self-storing extension only,
**Qptional 4th-stage pin-on extension only,

# PERFORMANCE CHARACTERISTICS #

Rotation ~ 3700 (6,46 Rada) o o o o o o o o o o o o o o s s o o o s o o s s o s o ¢ o s o s o« « « 308Seconds
Inner Boom Elevation ~ -53° to +670 (0,93 Rad. to +1.17Rad.) & « o « s o o « o o o o o o » » « « 24 Seconds
Outer Boom Articulation - 137° (2,39 Rad.) &« & 4 « & 4 o « « o ¢ o o s o s o s o ¢« s s » » « « » 18Seconds
Telescoping Extension -~ 45" & 51" (114,3¢cm & 129.5CM) &« 4 « « & o « « s o o o o« o « s o » » 17 & 24 Seconds
Power-down Outrigger Extension = 21" (53,3 CIM) o 4 4 « « 2 « « o o s « ¢ o o s ¢ s s o« o« « o« » « » 6Seconds

Bore Stroke

INNET 4 o o« o o o o o o o o o o o s s o o A1 (A0.2CM) & 4 o ¢« ¢ = o s o s s o o ¢ s s o« o & 32" (81,3 cm)
OULET & v v o o o o o o o o o o o s o o 5" (12.7TCM) & v o o o o o o o o o o o o » o o 36-1/16" (91.6 cm)
Telescoping Extension - 1st stage « o o o o 4" (10.2CM) & 4 4 o o o o o o o ¢ o s o o s » & » 45" (114,3 cm)
Telescoping Extension - 2nd stage . o o o o« 3" (TeBCM) & 4 o ¢ o ¢ o o o s o 0 o o o o s s o« 51" (1A29,5cm)
OULTIZEET « ¢ v o « o o o o o o o o0 2=1/2" (6.4 CIM) & v & o o o s o o o o o s 6 « « o » o 21" (53,3 cm)

1-1



ds of Crane Specifications on FreeCraneSpecs.com

ROTATION

Turntable bearing powered with a high-torque hydraulic
motor through a ring-and-pinion type spur gear train
(total gear reduction is 51,8 to 1),

#% CYLINDER HOLDING VALVES

The holding sides of all cylinders are equipped with
integral-mounted holding and/or counter-balance valves
to prevent sudden cylinder collapse in case of hose or
other hydraulic failure. The outrigger cylinders have
positive, pilot-operated holding valves that open only
upon command,

The inner, outer and extension cylinders have pilot-op-
erated counter-balance valves, The counter-balance
valve serves several functions. First, it is a holding
valve, Secondly, it is so constructed that it will control
the lowering function and allow that motion to be feath-
ered while under load, Finally, if a hose breaks, the
only oil loss will be that in the hose.

e

Body Style v ¢ o o ¢ ¢ o ¢ s o & &
Wheelbase .+ ¢ ¢ o o o o ¢ ¢ o o 2 o o o o ¢ o o o o
CabtoAXIE v o v o 4 4 ¢ ¢ o o o o o o o o o o o o o
Frame Section ModulusS . v ¢ &« o o o o o o o o o o o o
RBM i ¢ ¢t 6 6 o o o s o o e o 06 ¢ a o 8 e 000
Front Axle Rating . 4 v 4 ¢ ¢ ¢ o o ¢ & ¢ o o o o o @
Rear Axle Rating . . ¢ ¢ ¢ v ¢ ¢ ¢ o o o o o o « o »

TransmissSion o o o o o o o o o o ¢ s o o o o o o o &

In addition to these specifications, heavy-duty electrical
and cooling systems and dual rear wheels are required,
It is recommended that the vehicle be equipped with an
electric engine tachometer, auxiliary brake lock, power
steering,

1-2

POWER SOURCE

Integral-mounted hydraulic pump and PTO application,
Other standard power sources may be utilized - mini-
mum power required is 17 horsepower,

¢ HYDRAULIC SYSTEM

Open-centered, full-pressure system that requires 9
GPM (34.1 liters/minute) optimum oil flow at 2750 PSI
(193.4 kg/sq. cm,). Six-spool, stack-type control valve
with dual operational control handles located at both
sides for convenient operation, System includes hy-
draulic oil reservoir, suction-line filter, return-line
filter, pump and control valve,

MINIMUM CHASSIS SPECIFICATIONS ###

Conventional Cab

e « (480,31 CM) . 4 4 4 e b e e s e s s e e . o 189"
e «(304.8 CM) . v h e e e e e e e e e ... . 1207
e e (B14.7TCC) 4 e v e 4 e e e e e e e e . 19.2in3

(10,373 kg-m) . . . . v 4 . e o o o 900,000 in,-lbs.
e (4,082KZ) 4 4 4 v e 4 s o0 e 0 o . o 9,000Ibs,
o (7,938Kk8.) . v v v v e v e s e oo . 17,500 lbs,
e o s 8 s o e s e s e s 8 s e o e s e 5-speed

¢ s o o

NOTE
To maintain 100% stability for the above chassis, the
finished unit should weigh approximately:

Front Axle
Rear Axle

7,100 lbs. (3,221 kg. )
10, 200 lbs. (4,627 kg.)




View thousands of Crane Specifications on FreeCraneSpecs.com

Outer Boom Hook

) €2 (U8 O G

OUTER BOOM HOOK

8,000 Ibs.

13'-5" 21'~5""
(4.1 m) 6.5 m)
9'_2" 17'-2" 25'_2”
(2.8 m) (5.2 m) (7.7 m)
3rd Stage Extension § 34'-9" (10.6 m)
2nd Stage Extension iR 31'-4" (9.6 m)
1st Stage Extension 27'-5" (8,4 m)
Outer Boom 25'-0" (7.6 m)
19'-10'" (6. 0 m)
| 3 4 9
8
1N410'-5" (3,2 m)
0
~5'=0" (~1.5 m)

(3,629 kes.

OUTER BOOM

9,300 Ibs.

(2,495 kgs.)

Ist STAGE EXTENSION

4,300 lbs.

1,950 kgs.)

nd STAGE EXTENSION

3,490 bs.

1,565 kgs.|

Jrd STAGE EXTENSION

2,950 lbs.

Figure A—1. Capacity Chart

1,338 kgs.

1-3



View thousands of Crane Specifications on FreeCraneSpecs.com

35"
(1.04m)

§.7" {2.19m) e
& Ty

(10.59m)

X R—

i

e §"1" (1.85m)
%‘ hj s
{8.36m)

b .7 (140 ey

s ny

(762m)

hg’-lll”
G

{6.05m}

257" (161m)

135" (4.09m}
— 92 )

1

(99:1cm)

25" (6.53m)
172" (523m)

0
[3.18m)

r—T-10" (23%m) ———=

171"
(3.38m)

|
4" (10.2cm) J}:
+29" (73.7cm)

{ 3" {1.6em)

Lt

Figure A—2. Geometric Configuration

— 0
T (24—t
R | (1 —



2—1. GENERAL

This section describes the major assemblies that are
available with this crane. Figure B-1 illustrates the
location of the assemblies,

2—2. BASE AND OUTRIGGERS

The base provides the means for mounting the crane on
a truck chassis, It incorporates the 3700 (6,46 Rad.,)
rotation mechanism, The outriggers are housed in the
base and may be either manual pull out or power out.
Crane stability is provided by the power-down outrigger
cylinders.

2—3. MAST

The mast provides the necessary elevation for crane op-
eration as well as a hinge point for the inner boom,

2—4. INNER BOOM

The inner boom will swing through a full 1200(2,09 rad.)
from -530(-0,92 rad,) to +67° (1,17 rad,). It is raised
and lowered through the use of twin, double-acting hy-
draulic cylinders.

View thousands of Crane Specifications on FreeCraneSpecs.com

Section 2. CRANE DESCRIPTION

2—5. OUTER BOOM

The outer boom will swing through a full 1370 (2,39
rad.). It provides the mounting point for the optional
winch and an additional location for attachment of the
crane hook, It is raised and lowered through the use of
a single, double-acting hydraulic cylinder,

2—6. EXTENSION BOOM

The extension boom will increase the operating range of
the crane from 13'-5" (4.1 m) to 25'-2" (7,7 m), This
is accomplished by a telescoping, 2-stage, double-acting
hydraulic cylinder and a single manual extension,

2—7. CONTROLS

The crane may be operated from either side of the base
or from an optional remote control unit with 35 ft. (10,7
m) of control cable,

2—8. HYDRAULIC KITS

The crane hydraulics consist of double-braided pressure
hoses, return hoses, filters, control valve bank and all
necessary hydraulic fittings.

2-1



View thousands of Crane Specifications on FreeCraneSpecs.com

Mast

Inner Boom

QOuter Boom

1st stage extension

2nd stage extension \&%

™ 3rd stage extension

@ Outrigger

Figure B—1. 725 Crane Group

2-2



ands of Crane Specifications on FreeCraneSpecs.com

Section 3. INSTALLATION

3—1. GENERAL
- the desired position. Allow sufficient room be-
This section contains specific instructions for the in- tween the crane and cab for mast rotation - at
stallation of your crane. Prior to installing the crane least 4" (10.2 cm), Check for front to rear a-
and hydraulic components, make sure the chassis is lignment.,
ready to receive the crane (refer to Section 5, Installa-
tion - Chassis Preparation in Volume 1), 2, Install the tie rods, clamp plates, washers and
lock nuts to secure the crane base to the chassis
3—2. CRANE INSTALLATION (Figure C-1). Power wrench the nuts tight.
To install the crane on the chassis: ‘ , CAUTION
Do not attempt to apply the same torque to the tie rod
1. Use a lifting device capable of lifting the weight and self-locking nuts as shown in the Torque Data
of the crane - approximately 4,500 lbs. (2,041 Chart in the APPENDIX in Volume 1. Do not exceed
kg, ) depending upon the optional equipment added 200 ft. lbs. (28 kg-m). Exceeding this torque value
to the standard crane, Attach the lifting device could damage either the chassis or crane base.
to the lift bracket welded to the top of the inner
boom, Lift the crane, move the chassis into po- Power wrenching is not recommended until the lead
sition under the crane and lower the crane into thread of the nut insert is engaged by hand turning,
4" BETWEEN BASE AND CAB
Item Description Qty
No.
21.  PLATE, clamp 4
22, BAR, frame reinforcing 4
23, SPACER, frame flange 2
24, STUD, tie down 8
25,  NUT, lock; 1-8 16
26. WASHER, hi-star; 1" 16

Figure C—1. Crane Installation



ds of Crane Specifications on FreeCraneSpecs.com

3—3. HYDRAULIC INSTALLATION

To install the hydraulic hoses, fittings, etc.:

1.

2.

3.

4.

Plumb the suction line filter as shown in Figure
C-2,

Install the 1-1/4'" suction hose between the suc-
tion~line filter and the pump inlet, Tighten the
hose clamps.

Install the pressure hose between the valve bank
and the pump outlet,

Fill the hydraulic oil reservoir to the "FULL"
mark,

Item Description Qty
No.
1. PTO Ref,
2. PUMP Ref,
3. HOSE; 1/2" ID x 72" 1g. 1
4, ELBOW, 90 7/8-14 str. thd., (m)
X 3/4-16 JIC(m) 1
5, ADAPTER; 1-5/8" str, thd. (f) x
1-1/4" npt(f) 1
6. NIPPLE, barbed, 90°0; 1-1/4" 2
7. CLAMP, hose; 1-1/4" 4
8. HOSE; 1-1/4" ID x 48" g, 1
9. NIPPLE, barbed; 1-1/4" 2
10. FILTER, suction 1
11, NIPPLE; 1-1/4" close 1
12, GAUGE, vacuum 1
13. VALVE, gate; 1-1/4" 1
14, BRACKET, oil fiter 1
15, SCREW; 1/2-13 x 1-1/4" hex hd, 4
16. WASHER, lock; 1/2" 4
17, SCREW; 5/16-18 x 1'" hex hd. 2
18, WASHER, lock; 5/16" 2
19, ELBOW, special, pressure gauge 1

5,

Open the gate valve at the suction filter.

CAUTION

TFailure to open the gate valve will result in a dry

running pump which may damage the pump.

6.

7.

Open the return gate valve,

Start the vehicle engine and engage the PTO.
Allow the system to run for about 5 minutes and
then check the vacuum gauge on the suction-line
filter (it should read 8" or less of mercury), If
the vacuum reading is too high, check to make
certain that the gate valve is open, If the gate
valve is open, check for a collapsed or restricted
suction line,

12 ---- { VALVEBANK-REF ?

Figure C—2. Hydraulic Installation




nds of Crane Specifications on FreeCraneSpecs.com

4—1. GENERAL

This section contains the exploded parts drawings with
the accompanying parts list for the assemblies used on
this crane. These drawings are intended to be used in
conjunction with the instructions found in the REPAIR
section in Volume 1., For optional equipment such as
winches and remote controls, refer to the appropriate
service manual,

WARNING
Do not attempt to repair any component without read-
ing the information contained in the REPAIR section
in Volume 1. Pay particular attention to the WARN-
ING's, CAUTION's and NOTE's contained in that sec-
tion. Failure to comply with these instructions may
result in damage to the equipment, an injury or even

death.

4—2. CRANE IDENTIFICATION

Every crane has an identification placard (Figure D-1)
attached to the mast, When ordering parts, communi-
cating warranty information or referring to the unit in
correspondence, always include the assigned serial and
model mumbers, All inquiries should be addressed to
Iowa Mold Tooling Company, Inc,.; 500 Highway 18 West;
Garner, Iowa 50438, telephone; (515) 923-3711 or TWX
910-523-6930, In Canada: Red Top Equipment, Ltd,;
Orillia, Ontario; telephone: (705) 325-7458,

Section 4. PARTS LIST

EQUIPO DE SERVICIO DE
LOS PNEUMATICOS®

TIRE SERVICE
EQUIPMENT

SERIAL NO.
MODELO NO. DE SERIE

MANUFACTURED BY

IOWA MOLD TOOLING CO., INC.
GARNER, [OWA USA

Figure D-1. Serial Number
Placard

4—3. CYLINDER IDENTIFICATION

The crane has a cylinder identification placard (Figure
D-2) attached to the mast. To ensure proper replace-
inent parts are received, it is necessary to specify a
complete mumber/letter sequence for any part request.
Part numbers may be cross checked by comparing the
stamped identification of the cylinder case (Figure D-3)
against the information stamped on the placard. You
must use the part number stamped on the cylinder case
when ordering parts.

IOWA MOLD TOOLING COMPANY, INC.
GARNER, IOWA

USA

. THIS UNIT IS EQUIPPED WITH
THE FOLLOWING LISTED CYLINDERS
ESTA UNIDAD ESTA EQUIPADA CON LOS
CILINDROS QUE SE ENUMERAN A CONTINUACION

MAIN
PRINCIPAL

SECONDARY
SECUNDARIO

BOOM EXTENSION
EXTENSION DE LA PLUMA

OUTRIGGER EXTENSION
EXTENSION DEL VOLADIZO

OUTRIGGER VERTICAL
VOLADIZO VERTICAL

ROTATIONAL
ROTACIONAL

AUX. EQUIP.
EQUIPO AUXILIAR

AUX. EQUIP.
EQUIPO AUXILIAR

Figure D-2. Cylinder Identification Placard

4-1



View thousands of Crane Specifications on FreeCraneSpecs.com

4—4. WELDMENT IDENTIFICATION

Each of the major weldments - base, mast, inner boom,
outer boom, extension boom and outrigger weldments -
bear a stamped part number, Any time a major weld-
ment is replaced, you must specify the complete part
mumber as stamped on the weldment, The locations of
the part numbers are shown in Figure D-4.

4—5. ORDERING REPAIR PARTS

Location of When ordering replacement parts:

Cylinder
Part Number 1. Give the model number of the unit,
. . ' o 2. Give the serial mumber of the unit.
Figure D-3. Cylinder Part ~
. 3. Specify the complete part number. When order-
N um be r LO cation ing cylinder parts or one of the main weldments,

always give the stamped part number.

Give a complete description of the part,

Specify the quantity required.

Inner Boom

v;
NS
%§(‘ Outer Boom

&>

Mast

Outrigger Arm

Base ,
‘ 1st Stage Extension

Outrigger Housing ’ : : , 7 *%
. 2nd Stage Extension ' /

Outrigger Leg | 3rd Stage Extension

Figure D—4. Weldment Part Number Locations



View thousands of Crane Specifications on FreeCraneSpecs.com

/

0

=)
\A

(&
\

10 o

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

Figure 1-1. Base with Manual Pull-Out Outriggers (Part Number 41702847)

Item Part Description Qty Item  Part Description Qty
No. No. No. No.

1. 52701061 BASE 1 31. 72062109 NUT, lock; 5/16-18

2. 52701065 ARM, outrigger 2 32. 72062080 NUT, lock; 1/2-13

3. 52701140 LEG, outrigger 2 33. 72060708 SCREW; 1/4-20 x 1-1/4" shes

4. 52702642 SLEEVE, outrigger 2 34. 73054004 VALVE, locking holding

5. 3B084710 CYLINDER, outrigger 2 35. 72060104 SCREW; 1/2-13 x 6-1/2" hex hd. 4

6. 60020116 BUSHING, lower drive gear 36. 72060094 SCREW; 1/2-13 x 1-3/4" hex hd. 12

7. 71056011 GEAR, drive 37. 60010351 SPRING 2

8. 60020115 BUSHING, upper drive gear 38, 72063007 WASHER, wrt.; 5/8" 2

9. 60020154 BUSHING, lower pinion gear 39. 72066185 PIN, cotter; 5/32" x 1" lg. 2
10. 60104694 SPACER, pinion gear 40, 72060048 SCREW; 3/8-16 x 1-1/2 hex hd, 2
11. 71056012 GEAR, intermediate 41, 72063003 WASHER, wrt.; 3/8" 2
12, 60020114 BUSHING, upper pinion gear 42, 72062103 NUT, lock; 3/8-16 2
13, 73051228 MOQTOR, hydraulic 1 43, 60102522 PIN, cylinder to leg 2
14, 72063053 LOCK WASHER; 1/2" 16 44, 72063034 BUSHING, machy,; 1" x 10 ga, 4
15, 72060794 SCREW; 1/2-13 x 1-1/4" shes 2 45, 72066125 RING, retaining 4
16. 71056010 GEAR, pinion 1 46, 60102769 GUARD, gear 1
17. 72053508 ZERK; 1/8" npt 2 47, 72063049 WASHER, lock; 1/4" 4
18. 72060833 SCREW; 5/16-18 x 3/4" self-tap 2 48. 72060002 SCREW; 1/4-20 x 3/4" hex hd. 4
19, 60010235 COVER, pinion gear 1 49, 72063035 BUSHING, machy.; 1-1/4" x 10 ga. 1
20. 73731172 EXTENSION, grease 1 50. 72066084 RING, retaining 1
21, 71056001 GEAR-BEARING, turntable 1 51, 72053240 PLUG, pipe; 1/8" npt 1
22, 72066427 WASHER, spring; 5/8" 52, 60010844 PLATE, grease, drive gear 1
23. 7206015{ SCREW; 5/8-11 x 2" hex hd. gr. 8 53. 72060092 SCREW; 1/2~13 x 1~1/4" hex hd. 2
25. 72531196 NIPPLE, barbed, 45%; 1-1/4" 54, 72053561 ZERK; 90°; 1/8" npt 1
26, 52702307 RESERVOIR 55. 60102767 PLATE, inspection 1
27. 73141276 SCREEN, fill 56, 72053301 COUPLING, pipe; 1/8" npt 1
28. 73014671 CAP, fill 57. 72066535 CLAMP; 3/8" 1
29. 52070138 PIN, lock 58. 51702823 RESERVOIR 1
30. 72060023 SCREW; 5/16-18 x 3/4" hex hd. 59, 72063002 WASHER, wrt.; 5/16" 2




N=gO® ~NoO

4

Fkem  Part

No. No,
1. 72060708
2. 73054004
3. —
4, -

5, 4B084710
*6. 7T61N087
7o 61025087
*8, 7Q072137
*9, 7TT66P025
10, 6C075015
*11, 6A 025015
*12, 7Q072228
*13. 7Q10P228
14, 6H025015
*15, TR546015
*16, 7TR14P015

17, 4G084710
18, 7PNPXT04

View thousands of Crane Specifications on FreeCraneSpecs.com

Description

SCREW; 1/4-20 x 1-1/4" shes

VALVE, locking holding

O-RING (refer to Figure F-4)
O-RING (refer to Figure F-4)

CASE, cylinder
SEAL, lock ring
PISTON
O-RING

SEAL, piston
TUBE, stop
RING, wafer-lock
O-RING

RING, back-up
HEAD

SEAL, rod
WIPER, rod

ROD
PLUG; 1/4" npt

Part of seal kit (Part Number 9C101214)

DIMENSIONS
Bore 2~-1/2"
Stroke 21"
Rod Diameter 1-1/2"
Pin Diameter i
C~C Closed 29-9/16"

Figure 1-2. Outrigger Cylinder (Part Number 3B084710)

Qty

kD

R o S o S S S S S O T Qi Sragy’



View thousands of Crane Specifications on FreeCraneSpecs.com

Figure 1-3, New-Style Locking Holding Valve (Part Number 73054004)

8

Item Part Description Qty Item Part Description QUy
No. No. No, No.

1. 7Q10P018 RING, back-up 1 9, - BLOCK (order itemn: L0) 1
2. 7Q072018 O-RING 1 10. 73054004 VALVE, complete 1
3. 7Q072017 O-RING 1

4, 7QL0P015 RING, back-up 1

5. 7Q072015 O-RING 1

6. 72060708 SCREW; 1/4-20 x 1~1/4" shes 6

7. 9C111411 KIT, o-ring* 1 *Includes 3 - 7Q072111 (large) and 3 - 7Q072014 (small)
8, -— VALVE (order item 10) 1

1 - Plug
O-ring
Spool

Valve body

Seat , Pilot Port
Needle\s’y 3
F 4

Item Part Description Qty

&\ Sprin
Q\ pring No. No.
O-ring 1. 72060709 SCREW, soc. hd.; 1/4-20 x 1-1/4" 6
2. 73054004 VALVE, safety locking 1
3 1
2

P|ug . 7Q072012 O-RING; small
4, 7Q072113 O-RING; large

Figure 1-4. Old-Style Locking Holding Valve (Part Number 73054004)



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Item
No.,

P A -

W= O T W

20.

22,
23.
25.
26.
27.
28,
29,

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

Figure 1-5. Base with Power-Out Outriggers (Part Number 41702848)

Part
No,

52701061
52701065
52702642
52701140
3B084710
60020116
71056011
60020115
60020154
60104694
71056012
60020114
73051228
72063053
72060794
71056010
72053508
72060833
60010235
73731172
71056001
72063119
72060151
72531196
51702823
52702307
73141276
73014671

Description

BASE

ARM, outrigger

SLEEVE, outrigger

LEG, outrigger

CYLINDER, power-down outrigger
BUSHING, lower drive gear
GEAR, drive

BUSHING, upper drive gear
BUSHING, lower pinion, gear
SPACER, pinion gear

GEAR, intermediate

BUSHING, upper pinion
MOTOR, hydraulic

WASHER, lock; 1/2"

SCREW; 1/2-13 x 1-1/4" shcs
GEAR, pinion

ZERK; 1/8" npt

SCREW; 5/16~18 x 3/4" self-tap
COVER, pinion

EXTENSION, grease
GEAR-BEARING, turntable
WASHER, spring; 5/8"

SCREW; 5/8-11 x 2' hex hd. gr. 8
NIPPLE, barbed, 90°; 1-1/4"
RESERVOIR

RESERVOIR

SCREEN, fill

CAP, fill

Qty

1
2
2
2

,
A
s

»—A»—Ao—lmmr—ﬂwmu&’f

s
ks

—

Item
No.

30.
31,
32,
33.
34,
35.
36.
37.
38.
39.
40,
41,
42,
43,
44,
45,
46,
47,
48,
49.
50,
51,
52,
53.
54,
55.
56.
57.
58.

Part
No.

72060025
72062109
72062080
72060708
73054004
72060104
72060094
3B210520
72060048
72063003
72062103
60102522
72063034
72066125
60103202
60102769
72063049
72060002
72063035
72066084
72053244
60010344
72060092
72053561
60102767
72066535
72053301
60101908
72063002

Description Qty

SCREW; 5/16-18 x 1'" hex hd. 4

NUT, lock; 5/16-18

NUT, lock; 1/2-13

SCREW; 1/4-20 x 1-1/4" shcs

VALVE, safety locking

SCREW; 1/2-13 x 6~1/2" hex hd. 4

SCREW; 1/2-13 x 1-3/4" hex hd, 12

CYLINDER, power-out outrigger 2

SCREW; 3/8~16 x 1-1/2" hex hd. 2
2
2
4

WASHER, wrt.; 3/8"

NUT, lock; 3/8-16

PIN, power-down cylinder to sleeve
BUSHING, machy.; 1" x 10 ga. 10
RING, retaining 10
PIN, power-out cylinder to base 1
GUARD, gear

WASHER, lock; 1/4"

SCREW; 1/4-20 x 3/4" hex hd.
BUSHING; 1-1/4" x 10 ga.

RING, retaining

PLUG, pipe; 1/8" npt

PLATE, grease, drive gear
SCREW; 1/2-13 x 1-1/4" hex hd.
ZERK, 90°; 1/8" npt

PLATE, inspection

CLAMP; 3/8"

COUPLING, pipe; 1/8" npt
SPACER, power-out cylinder to arm
WASHER, wrt,; 5/16"

R e e N




View thousands of Crane Specifications on FreeCraneSpecs.com

W =30, WD
s e & & 8 & e e

©0
.

10.
11.
12,
13.

Part
No.

4G210520
7R14P012
7R546012
6H020012
7Q10P224
7Q072224
6A025012
6C300012
7Q072129
7T66P020
61020075
7T61NO75
4B210520

Description

ROD

*WIPER, rod
*SEAL, rod, dynamic
HEAD

BACK-UP, static
O-RING, static
*WAFER LOK

TUBE, stop
*0O-RING, companion
*SEAL, piston, dynamic
PISTON

*SEAL, lock ring
CYLINDER CASE

*Part of Seal Kit (Part Number 98081012)

Figure 1-6. Power-Out Outrigger Cylinder (Part Number 3B210520)

2
<

o



View thousands of Crane Specifications on FreeCraneSpecs.com

@@

15,
18,
17.
18.
19,
20,
21,
22,
23.
24,
25,
26,

<
(%))
A

Figure 1-7. Base with Manual Pull-Out Outrigger and Plastic Reservoir

Part

No,

52701065
52701140
3B084710
52702642
60102522
72063034
72066125
72060104
72062080
72063053
72060094
60010351
72063007
72066185
52070138
72060048
72063003
72062103
72063119
72060151
71056001
73731172
60020114

Description
BASE
RESERVOIR, plastic
ARM

LEG, weldment
CYLINDER, outrigger
SLEEVE

PIN, cylinder to sleeve
BUSHING, machy.; 1" x 10 ga.
RING, retaining

SCREW; 1/2-13 x 6-1/2"
NUT, lock; 1/2-13
WASHER, lock; 1/2"
SCREW; 1/2-13 x 1" hex hd.
SPRING

WASHER, wrt.; 5/8"

PIN, cotter; 5/32" x 1"
PIN, lock

SCREW; 3/8-16 x 1-1/2"
WASHER, wrt.; 3/8"

' NUT, lock; 3/8-16

WASHER, hardened; 5/8"
SCREW; 5/8-11 x 2" gr, 8
NOT USED

BEARING, turntable
EXTENSION, grease; 31-1/4"
BUSHING, upper pinion

o
<

Wb DD ODN DD DD

N b | g
CSOMNMNNDNNNNND B B

(|

Item
No.

27,
28,
29.
30.
31.
32,
33.
34,
35,
36.
37.
38,
39,
40.
41,
42,
43.
44,
45,
46,
47.
48,
49,
50.
51.
52,

Part
No,

60104694
60020154
71056012
60020116
71056011
60020115
60010844
72053561
72060092
72063035
72066084
72053244
60102769
72063049
72060002
72062109
71056010
62053508
60010235
72063002
72060833
73051228
72060794
60102767
72066335
72053301

Description

SPACER, pinion

BUSHING, lower pinion gear
GEAR, intermediate

BUSHING, lwer drive gear
GEAR, drive

BUSHING, upper drive gear
PLATE, grease, drive gear
ZERK, 90°; 1/8'" npt

SCREW; 1/2-18 x 1-1/4" hex hd,

BUSHING, machy.; 1-1/4" x 10 ga,

RING, retaining

PLUG, pipe; 1/8" npt
GUARD, gear

WASHER, lock; 1/4"
SCREW; 1/4~-20 x 3/4" hex hd.
NUT, lock; 5/16"

PINION

ZERK; 1/8" npt

COVER, pinion

WASHER, wrt,; 5/16"
SCREW; 5/16-18 self-tap
MOTOR, hydraulic

SCREW; 1/2-13 x 1-1/4" shcs
PLATE, inspection

CLAMP; 3/8"

COUPLING; 1/8" npt

Qty

[ R Tl el o T N e e e N N e T o



View thousands of Crane Specifications on FreeCraneSpecs.com

Figure 1-8, Base with Power-Out Outrigger and Plastic Reservoir

Item Part Description Qty Item - Part Description Qty
No. No. No. No.
1. - BASE 1 31, 71056011 GEAR, drive 1
2. - RESERVOIR 1 32. 60020115 BUSHING, upper drive gear 1
3. 52701065 ARM 2 33. 60010844 PLATE, drive gear grease 1
4, 52701140 LEG 2 34, 72053561 ZERK, 90°; 1/8'" npt 1
5, 3B084710 CYLINDER, power-down 2 35, 72060092 SCREW; 1/2-13 x 1~1/4" hex hd. 2
6. 52702642 SLEEVE 2 36. 72063035 BUSHING, machy,; 1-1/4'""x10 ga, 1
7. 60102522 PIN, cylinder to sleeve/arm 4 317. 72066084 RING, retaining 1
8. 72063034 BUSHING, machy,; 1" x 10 ga. 10 38, 72053244 PLUG; 1/8" npt 1
9, 72066125 RING, retaining 10 39, 60102769 GUARD, gear 1
10, 72060104 SCREW; 1/2-13 x 6-1/2" hex hd, 4 40, 72063049 WASHER, lock; 1/4" 4
11, 72062080 NUT, lock; 1/2-13 4 41, 72060002 SCREW; 1/4-20 x 3/4" hex hd. 4
12, 72063053 WASHER, lock; 1/2" 16 42, 72062109 NUT, lock; 5/16-18 2
13. 72060094 SCREW; 1/2-13 x 1-3/4" hex hd, 12 43, 71056010 GEAR, pinion 1
18, 72060048 SCREW; 3/8-16 x 1-1/2" hex hd. 2 44, 72053508 ZERK; 1/8" npt 1
19, 72063003 WASHER, wrt,; 3/8" 2 45, 60010235 COVER, pinion gear 1
20, 72062103 NUT, lock; 3/8-16 2 46, 72063002 WASHER, wrt,; 5/16" 2
21, 72063119 WASHER, hardened; 5/8" 20 47, 72060833 SCREW, self-tap; 5/16~18 x 3/4" 2
22, 72060151 SCREW; 5/8-11 x 2" grade 8 20 48, 73051228 MOTOR 1
24, 71056001 GEAR-BEARING, turntable 1 49, 72060794 SCREW; 1/2-13 x 1-1/4" shes 2
25, 73731172 EXTENSION, grease; 31-1/4" Ig, 1 50. 60102767 PLATE, inspection 1
26, 60010114 BUSHING, upper pinion 1 51, 72066535 CLAMP; 3/8" 1
27. 60104694 SPACER, pinion gear 1 52, 72053301 COUPLING, pipe; 1/8" npt 1
28, 60020154 BUSHING, lower pinion 1 53. 3B210520 CYLINDER, power-out 2
29, 71056012 GEAR, intermediate 1 54, 60103202 PIN, power-out cylinder to base 1
30. 60020116 BUSHING, lower drive gear 1 55, 60101908 SPACER, power-out cyl. to arm 4



View thousands of Crane Specifications on FreeCraneSpecs.com

o ° = < ’ “',-1""
oy A, []||ll|1|||u|lllllﬁll ]

Figure 2-1. Mast (Part Number 41701028)

ftem  Part Description Qty
No. No.
1. 71056001 GEAR-BEARING, turntable
2. 52701033 MAST 1
3. 71029115 PLACARD, serial number 1 Ttems with shaded quantities
4. 72066340 RIVET, pop;1/8" 6 rt of thi
5. 71029106 PLACARD, cylinder ID 1 are not a part of this assem-
6. 60104539 COVER, pinion gear 1 bly and are shown for refer-
7. 72063119 WASHER; 5/8" 20
; nce onl
8. 72060151 SCREW; 5/8-11 x 2" hex hd, gr. 8 20 e Y.

11



View thousands of Crane Specifications on FreeCraneSpecs.com

12

Figure 2-2. Mast with Lower Chair (Part Number 41702571)

Item

.

W0 ~ohwWwNn
¢« e e e o

Part
No.

52702577
71029106
71029115
72066340
70073143
60104539
72063119
72060151

Description

MAST

PLACARD, cylinder ID
PLACARD, serial number
RIVET, pop; 1/8"

CHAIR w/mounting hardware
COVER, pinion

WASHER, spring; 5/8"

SCREW; 5/8-11 x 2'* hex hd, gr. 8

2
1

O O ke e Gy b

[\



View thousands of Crane Specifications on FreeCraneSpecs.com

Figure 2~3. Mast with Upper Chair (Part Number 41702036)

Item Part Description Qty
No, No.
1. 52702033 MAST w/platform 1
2. 70073143 CHAIR w/mounting hardware
3. 71056001 GEAR-BEARING, turntable
5e 60104539 COVER, pinion gear
Items with shaded quantities 6, 72063119 WASHER’/Spring; 5/8""
, 7. 72060151 SCREW; 5/8-11 x 8" hex hd. gr. 8 20
are not a part of this assem- 8. 71029115 PLACARD, serial number 1
bly and are shown for refer- 9, 71029106 PLACARD, cylinder ID 1
ence only. 10, 72066340 RIVET, pop; 1/8" 6

13



View thousands of Crane Specifications on FreeCraneSpecs.com

tem

-

W =2 O U W
. . . o s »

Part
No.

52701069
60102275
72053508
72060858
72063040
72066103
3B309522
60102320

41701026 D

MAST 77

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only.,

Figure 3-1. Main Boom (Part Number 41701029)

Description

BOOM

PIN, cylinder/mast

ZERK; 1/8" npt

SCREW, set; 3/8-16 x 3/4"

BUSHING, machy, ; 2-1/2" x 10 ga.

RING, retaining
CYLINDER, main
PIN, cylinder/boom

Qty

HNoo SN W

Item
No.

10,
11,
12.
13.
14.
15,
16.

Part
No.

72066136
72063039
TBF81520
60102276
72661163
72060048
60010118
72062103

Description Qy

RING, retaining

BUSHING, machy,.; 2" x 10 ga.

BUSHING, main boom

PIN, main/mast 1

PIN, groove; 1/2'" x 4" 1

SCREW; 3/8-16 x 1-1/2" hex hd. 1
1
1

CLAMP, hose
NUT, lock; 3/8-16

15



View thousands of Crane Specifications on FreeCraneSpecs.com

DIMENSIONS
Bore 4"
Stroke 32"
Rod Diameter 2-1/2"
Pin Diameter 2-1/2"
C-C Closed 45-7/8"
tem Part Description Qty Item Part Description Qty
No. No. No. No.
1. 7BF81025 BUSHING 4 10. 7T651040 *RING, piston 2
2. 4G309520 ROD 1 11, 7T66P040 *SEAL, piston 1
3. 7R14P025 *WIPER, rod 1 12, 7Q072153 *O-RING 1
4. 7TR546025 *SEAL, rod 1 13, 61040143 PISTON 1
5. 6H040025 HEAD 1 14, 7T61N143 *SEAL, lock ring 1
6. 7Q10P342 *RING, back-up 1 15. 4B309520 CASE, cylinder 1
7. 7Q072342 *O-RING 1 16. 73054242 VALVE, counter balance 1
8. 6A025025 *RING, wafer lock 1
9. 6C075025 TUBE, stop 3 *Part-of seal kit (Part Number 9C162023)

Figure 3-2. Main Cylinder (Part Number 3B309522)

4 Item Part Description Qty
! No. No.
5 1. - BODY, valve (not a replacement

part)
7Q072215 O-RING
7Q10P021 RING, back-up
7Q072021 O-RING
7Q072020 O-RING
7Q10P020 RING, back-up

OSOI:FWN
DO pel pmd ek

6

Figure 3-3. Counter Balance Holding Valve (Part Number 73054242)

16



View thousands of Crane Specifications on FreeCraneSpecs.com

Fem

A~ W N -
. s e e

18

Part
No.

41701776
41701197
3B048610
52701216

TeP 2 SIDES \ 4.
AT ASSY.

( SEE NOTE }

Figure 4-1. Secondary and Extension Boom - 1-Stage Hydraulic Extension

Description

BOOM, secondary
BOOM, extension
CYLINDER, extension
GUARD, cylinder

(Part Number 41701763)

Items with shaded quantities
are not a part of this assem-~
bly and are shown for refer-
ence only.




View thousands of Crane Specifications on FreeCraneSpecs.com

MAIN BOOM (T

z} 417010290

Items with shaded quantities
are not a part of this assem-~
bly and are shown for refer-

ence only,
Figure 4-2. Secondary Boom (Part Number 41701776)
Item Part Description Qty Item Part PDescription Qty
No. No. No. No.
1, 52701777 BOOM, secondary 12. 60102647 PIN, roller 1
2. 7BF82020 BUSHING 13, 72661159 PIN, groove; 1/2" x 3" 1
3. TBF81520 BUSHING 14, 60102322 ROLLER
4, 3C310512 CYLINDER, secondary 1 15, 7BF81215 BUSHING, roller
5. 60102319 PIN, secondary cylinder to main 1 186, 72063037 BUSHING, machy.; 1-1/2""x 10 ga. 1
6. 60102324 PIN, secondary cylinder to secoddary 1 17, 72066132 RING, retaining 1
7. 60102321  PIN, main boom/secondary boom 1 18, 60030006 PAD, rub 2
8, 72661163 PIN, groove; 1/2'" x 4" 3 19. 72063051 WASHER, lock; 3/8" 8
9. 72063039 BUSHING, machy.; 2" x 10 ga. 3 20, 72060044 SCREW; 3/8~16 x 3/4" hex hd. 8
10, 72066136 RING, retaining 3 21, 60102654 PLATE, retainer 2
11, 72053508 ZERK; 1/8" npt 2

19



' View thousands of Crane Specifications on FreeCraneSpecs.com

DIMENSIONS
Bore 5"
Stroke 36-1/16"
Rod Diameter 3"
Pin Diameter 2!
C-C Closed 52-3/4"
Figure 4-3. Secondary Cylinder (Part Number 3C310512)

tem Part Description Qty Item  Parf Description Qty

No. No. No. No.

1, 7B¥81520 BUSHING 1 11, 6C300030 TUBE, stop 1

2. 7BF82020 BUSHING 3 12, 7T651050 *RING, piston 2

3. 4G310510 ROD 1 13. 7T66P050 *SEAL, piston 1

4. TR14P030 *WIPER, rod 1 14, 7Q072157 *O-RING 1

5. TR546030 *SEAL, rod 1 15. 61050181  PISTON 1

6. 6H050030 HEAD 1 16. 7T61N181 *SEAL, lock ring 1

7. 7Q10P350 *RING, back-up 1 17. 4C310510 CASE, cylinder 1

8. 7Q072350 *O-RING 1 18. 73054242 VALVE, counter balance 1

9. 6A025030 *RING, wafer lock 1 19, 7PNPXT02 PLUG, pipe; 1/8" npt 3

10. 6C075030 TUBE, stop 1 *Part of seal kit (Part Number 9C202429)

20



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem~
bly and are shown for refer-

Figure 4-4. Extension Boom - 1-Stage Hydraulic (Part Number 41701196)

SCREW; 5/16-18 x 1-1/4" hex hd.

ence only.
Item  Part Description
No. No.
1. 52701197 BOOM, extension
2, 72060858 SCREW, set; 3/8-16 x 3/4"
3. 60102297 ROLLER
4. 7BFS81015 BUSHING
5, 60010004 PIN, roller
6. 72053508 ZERK; 1/8' npt
7. 3B048610 CYLINDER, extension
8. 60102341 PLATE, lock
9. 72060026
10. 72063050 WASHER, lock; 5/16"
11, 60030006 PAD, rub

1
1
1
2
4
4

tem

12,
13,
14,
15,
16.
17,
18.
19,
20.
21.

60102654
72063051
72060044
60101906
72063034
72066125
60105601
52701716
72062082
72066197

Description

PLATE, retainer

WASHER, lock; 3/8"

SCREW; 3/8-16 x 3/4' hex hd.
PIN, extension cylinder
BUSHING, machy.; 1" x 10 ga.
RING, retaining

BOLT, hook

HOOK

NUT, castled; 1-1/4 - 7

PIN, cotter; 3/16" x 2-1/2"

Qty

.-.,,,.
HHHHNNH%

21



View thousands of Crane Specifications on FreeCraneSpecs.com

DIMENSIONS
Bore 3"
Stroke 45"
Rod Diameter 2"
Pin Diameter m
C-C Closed 25-1/16"
€\
Figure 4~5. Extension Cylinder (Part Number 3B048610)
Item  Part Description Qty Item Part Description Qty
No. No. No. No.
1. 4G048610 ROD 1 11. 7T66P030 *SEAL, piston 1
2. 7R14P020 *WIPER, rod 1 12, 7Q072145 *O-RING 1
3. TR546020 *SEAL, rod 1 13. 61030106 PISTON 1
4., 6H030020 HEAD 1 14, 7T61N106 *SEAL, lock ring 1
5. 7Q10P334 *RING, back-up 1 15, 4B048610 CASE, cylinder 1
6. 7Q072334 *O-RING 1 16, 73054004 VALVE, safety locking 1
7. 6A025020 *RING, wafer lock 1 17, 72060708 SCREW; 1/4-20 x 1-1/4" shes 6
8. 6C075020 TUBE, stop 2 18. 9C111411 KIT, o-ring 1
9, 6C300020 TUBE, stop 1
10. 7T651030 *RING, piston 2 *Part of seal kit (Part Number 9C121617)

22



View thousands of Crane Specifications on FreeCraneSpecs.com

¢
TYP 2 SIDES\ 4
A

33
~ ( SEE NOTE)

NOTE: tecese e, ussi 10 asmsat, O

GUART  RESTS FLAT B MAST BASE F.T.

Ttems with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only.

Figure 4-6. Secondary and Extension Boom - 1-Stage Hydraulic Extension
with Winch (Part Number 41702815)

Item  Part Description Qty
No. No.

1. 41702819 BOOM, secondary

2. 41701196 BOOM, extension

3. 3B048610 CYLINDER, extension

4. 52701216 GUARD, cylinder

23



View thousands of Crane Specifications on FreeCraneSpecs.com

&N

MAIN BOOM <

41701029 D

ence only,

Items with shaded quantities
are not a part of this assem~
bly and are shown for refer-

Item  Part
No. No.

52702949
TB¥82020
TBF81520
3C310512
60102319
60102324
60102321
72661163
72063039
72066136
72053508

.

.

-0 WL AW
o .. . . .

-

24

Figure 4-7. Secondary Boom with Winch (Part Number 41702819)

Description

BOOM, secondary
BUSHING

BUSHING

CYLINDER, secondary
PIN

PIN

PIN

PIN, groove; 1/2' x 4"

BUSHING, machy.; 2" x 10 ga.

RING, retaining
ZERK; 1/8" npt

Qty

1
1
1
1
3
3
3
2

tem
No.

12,
13,
14.
15.
16.
17.
18.
19.
20.
21.

Part
No.

60102647
72661159
60102322
7TBF81215
72063037
72066132
60030006
72063051
72060044
60102654

Description

PIN, roller

PIN, groove; 1/2" x 3"
ROLLER

BUSHING, roller

BUSHING, machy.; 1-1/2" x 10 ga.

RING, retaining

PAD, rub

WASHER, lock; 3/8"

SCREW; 3/8-16 x 3/4'"" hex hd.
PLATE, retainer

1
2
8
8
2



View thousands of Crane Specifications on FreeCraneSpecs.com

(SEE NOYE )

NOTE : Lotate cvi. cuasd a1 asuBLY. 50

GUARC REST% FLAT ON MAST BASE PLT.

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only.

Figure 4-8. Secondary and Extension Boom - 1-Stage Hydraulic, 2-Stage Manual
Extension (Part Number 41701765)

Item Part Description Qty
No. No.

1. 41701776 BOOM, secondary

2. 41701204 BOOM, extension

3. 3B048610 CYLINDER, extension

4, 52701216 GUARD, cylinder

25



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

ence only,
Figure 4-9. Extension Boom - 1-Stage Hydraulic, 2-Stage Manual
(Part Number 41701204)
tem Part Description Qty Item  Part Description Qty
No. No. No. No.

1. 52701054 BOOM, 1st stage extension 1 24, 60102654 PLATE, retainer

2, 52701053 BOOM, 2nd stage extension 1 25, 72063051 WASHER, lock; 3/8"

3. 52701052 STINGER 1 26. 72060044 SCREW; 3/8-16 x 3/4" hex hd.

4. 3B048610 CYLINDER, extension 1 27. 60030007 PAD, rub

5. 72060858 SCREW, set; 3/8-16 x 3/4" 4 28, 60102649 PLATE, lock

6. 60102656 ROD, stop; 57-1/4" lg, 1 29. 72063053 WASHER, lock; 1/2"

7. 60102655 ROD, stop; 52-1/4" lg. 1 30. 72060091 SCREW; 1/2-13 x 1" hex hd.

8. 72062004 NUT, hex; 1/2-13 6 31, 60102669 PLATE 2

9. 60010004 PIN 1 32. 52702579 PIN 1
10. 72053508 ZERK; 1/8" npt 3 33. 72063037 BUSHING, machy.; 1-1/2" x 10 ga. 1
11, 60102297 ROLLER 1 34. 72066132 RING, retaining 1
12, 7BF81015 BUSHING 35, 52701059 PIN 1
13. 60102282 PIN 36. 60102294 ROLLER, support 1
14, 60102286 ROLLER 37. 60102329 PIN 1
15, 7BF81215 BUSHING 38. 72661157 PIN, groove; 1/2" x 2-1/2" 1
16, 60102341 PLATE, lock 2 39. 72066145 HAIRPIN; 3/16" 2
17, 72063050 WASHER, lock; 5/16" 4 40. 72060046 SCREW; 3/8-~16 x 1" hex hd. 4
18, 72050026 SCREW; 5/16-18 x 1-1/4" hex hd. 4 41, 72063051 WASHER, lock; 3/8" 4
19, 60103436 PLATE, lock 2 42, 60105601 BOLT, hook 1
20. 60101874 PIN 1 43, 52701716 HOOK 1
21, 72063034 BUSHING, machy.; 1" x 10 ga. 2 44, 72062082 NUT, castled; 1-1/4 - 7 1
22, 72066125 RING, retaining 45, 72066197 PIN, cotter; 3/16" x 2-1/2" 1
23. 60030006 PAD, rub 46. 41702819 BOOM, secondary Ref,

26



View thousands of Crane Specifications on FreeCraneSpecs.com

Item

oW o
« v e e

TYE 2 5iCEs N4
7 asSY.

(s€E noTE }

TITTE : thenrs cv SusRE T semm

Figure 4-10. Secondary and Extension Boom - 1-Stage Hydraulic, 2-Stage Manual
Extension with Winch (Part Number 41702817)

Part
No.

41702819
41701204
3B048610
52701216

Description

BOOM, secondary
BOOM, extension
CYLINDER, extension
GUARD, cylinder

Qty

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

27



View thousands of Crane Specifications on FreeCraneSpecs.com

Item

W po
e o e e

28

Figure 4-11. Secondary and Extension Boom - 2-Stage Hydraulic, 1-Stage Manual
Extension (Part Number 41701764)

Part
No.

41701030
41701031
3K171514
52701216

Description

BOOM, secondary
BOOM, extension
CYLINDER, extension
GUARD, cylinder

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,




View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

ence only.
Figure 4-12, Secondary Boom (Part Number 41701030)
Item  Part Description Qty tem  Part Description Qty
No. No. No. No.
1. 52701067 BOOM, secondary 12, 60102647 PIN, roller 1
2. 7BF82020 BUSHING 13. 72661159 PIN, groove; 1/2" x 3" 1
3. 7BF81520 BUSHING 14, 60102322 ROLLER
4. 3C310512 CYLINDER, secondary 1 15, 7BF81215 BUSHING
5. 60162319 PIN 1 16, 72063037 BUSHING, machy,; 1-1/2" x 10 ga. 1
6. 60102324 PIN 1 17, 72066132 RING, retaining 1
7. 60102321 PIN 1 18, 60030006 PAD, rub 2
8, 72661163 PIN, groove; 1/2'" x 4" 3 19, 72063051 WASHER, lock; 3/8" 8
9. 72063039 BUSHING, machy.; 2' x 10 ga. 3 20. 72060044 SCREW; 3/8-16 x 3/4'" hex hd. 8
10, 72066136 RING, retaining 3 21, 60102654 PLATE, retainer 2
11. 72053508 ZERK; 1/8" npt 2

29



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

Figure 4-13, Extension Boom - 2-Stage Hydraulic, 1-Stage Manual
(Part Number 41701031)

Item  Part Description Qty tem  Part Description
No., No. No. No.

L
<

1. 52701054 BOOM, lst stage extension
2. 52701053 BOOM, 2nd stage extension
3. 52701052 STINGER
4. 3K171514 CYLINDER, extension
5, 72060858 SCREW, set; 3/8-16 x 3/4"
6. 60102297 ROLLER, 1st stage extension
7. 7TBF81015 BUSHING, roller
8, 60010004 PIN
9. 72053508 ZERK; 1/8" npt
10. 60102282  PIN, roller
11. 60102280 ROD, stop; 54' lg.
12, 72062004 NUT, hex; 1/2-13
13. 60102286 ROLLER, 2nd stage extension
14, 7TBF81215 BUSHING, roller

22, 60102278 PLATE, lock

23, 72063051 WASHER, lock; 3/8"

24, 72060046 SCREW; 3/8-16 x 1" hex hd.
25, 60030007 PAD, rub

26, 60102649 PLATE, lock

27, 72063053 WASHER, lock; 1/2"

28, 72060091 SCREW; 1/2-13 x 1" hex hd.
29, 60102294 ROLLER, support

30, . 72063037 BUSHING, machy.; 1-1/2" x 10 ga,
31. 72066132 RING, retaining

32, 52701059 PIN

33. 72066145 HAIRPIN; 3/16"

34. 60102329  PIN, support roller

35. 60102281 PIN

15, 60102341 PLATE, lock 2 36. 72063034 BUSHING, machy,; 1" x 10 ga.
16. 72063050 WASHER, lock; 5/16" 4 37. 72066125 RING, retaining
17. 72060026 SCREW; 5/16-18 x 1-1/4" hex hd. 4 38, 72661157 PIN, groove; 1/2" x 2-1/2"

18, 60030006 PAD, rub

19, 60102654 PLATE, retainer

20. 72063051 WASHER, lock; 3/8"

21, 72060044 SCREW; 3/8-16 x 3/4'" hex hd,

39. 60105601 BOLT, hook

40. 52701716 HOOK

41, 72062082 NUT, castled; 1-1/4 - 7
42, 72066197  PIN, cotter; 3/16" x 2-1/2"

N N N e e e e s i T N R T N )

30



View thousands of Crane Specifications on FreeCraneSpecs.com

kem
No.

2,
3.
4.
5.
6.

9.
10.
11,
12.
13.
14,
15.
16.
17,
18.

L//

Figure 4-14. Telescoping Extension Cylinder (Part Number 3K171514)

Part
No.

4G171513
7R14P015
7R546015
6H271511
7QL0P228
7Q072228
4J171513

6A025015
6C300015
6C075015
7T66P025
7Q072137
61025087

7T61N087
4H271510
6M271510
7Q10P233
7Q092233

Description

ROD

*WIPER, rod
*SEAL, rod
HEAD

*RING, back-up
*O-RING

RING, case mounting
*RING, wafer lock
TUBE, stop
TUBE, stop
*SEAL, piston
*0-RING

PISTON

*SEAL, lock ring
ROD

RING, adapter
*RING, back-up
*Q-RING, static

Qty

ek kg e b b e e b e b e e

Fem
No.

19.
20.
21.
22,
23.
24,
25.
26.
21.
28.
29.
30.
31,
32.
33.
34.

Part
No.

6M271510
7R14P035
7TR546035
6H171513
7Q10P342
7Q072342
6C271510
7T 651040

7T66P040
7QO72153
61040143

7TE1N143
6J271510

4K171513
73054242

Description

RING, adapter
*WIPER, rod
*SEAL, rod
HEAD

*RING, back-up
*O-RING

TUBE, stop
*RING, piston
*SEAL, piston
*O-RING
PISTON

*SEAL, lock ring
SLEEVE

CASE, cylinder
VALVE, counter balance holding

7PNPXT02 PLUG, pipe; 1/8'" npt

*Part of seal kit (Part Number 9X171513)

2
<

R R o Tl B ]

31



Item

W po
.« e s e

32

View thousands of Crane Specifications on FreeCraneSpecs.com

(SEE NOTE)}

NOTE: 1ocate v GUaRD AT ASMBLY. SO
GUARD RESTS FLAT GN MAST BASE FLT.

Figure 4-15. Secondary and Extension Boom - 2-Stage Hydraulic, 1-Stage Manual
_ Extension with Winch (Part Number 41702816)

Part Description Qty
No.

41702821 BOOM, secondary
41701031 BOOM, extension
8K171514 CYLINDER, telescopic
52701216 GUARD, cylinder




View thousands of Crane Specifications on FreeCraneSpecs.com

 MAIN BOOM <

"

I LT0I029 0

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

Figure 4-16. Secondary Boom with Winch (Part Number 41702821)

ence only.
tem Part Description
No. No,
1, 52702822 BOOM, secondary
2, 7BF82020 BUSHING, secondary boom
3. 7BF81520 BUSHING
4, 3C310512 CYLINDER, secondary
5. 60102319 PIN
6. 60102324 PIN
7. 60102321 PIN
8. 72661163 PIN, groove; 1/2" x 4"
9. 72063039 BUSHING, machy.; 2" x 10 ga.
10. 72066136 RING, retaining
11, 72053508 ZERK; 1/8" npt

Qty

1
1
1
1
3.
3
3
2

14.
15,
16,
17,
18,
19,
20,
21,

Part
No.

60102647
72661159
60102322
7B¥81215
72063037
72066132
60030006
72063051
72060044
60102654

Description

PIN, roller

PIN, groove; 1/2" x 3"

ROLLER

BUSHING

BUSHING, machy.; 1-1/2" x 10 ga.
RING, retaining

PAD, rub

WASHER, lock; 3/8"

SCREW; 3/8~16 x 3/4'" hex hd.
PLATE, retainer

1
1
2
8
8
2

33



TP 2 sibes\ 4
AT ASSY. 4

3 - ((sE€ NOTE )

Figure 4-17. Secondary and Extension Boom - 2-Stage Hydraulic, 2-Stage Manual
Extension (Part Number 41702258)

Item  Part Description Qty
No. No.

1. 41701030 BOOM, secondary

2, 41701381 BOOM, extension

3. 8K171514 CYLINDER, extension

4, 52701216 GUARD, cylinder

34



View thousands of Crane Specifications on FreeCraneSpecs.com

Ttems with shaded quantities ﬁTl
are not a part of this assem-~ \
Q
bly and are shown for refer- o
ence only.
Figure 4-18, Extension Boom -~ 2 Stage Hydraulic, 2 Stage Manual
(Part Number 41701381)
Item  Part Description Qty Item Part Description Qty
No. No. No. No.
1. 52701054 BOOM, 1st stage extension 1 25, 60102654 PLATE, retainer
2. 52701384 BOOM, 2nd stage extension 1 26. 72063051 WASHER, lock; 3/8"
3. 52701383 BOOM, 3rd stage extension 1 27. 72060044 SCREW; 3/8-16 x 3/4'" hex hd.
4. 52701382 STINGER 1 28. 60102278 PLATE, lock
5.  3K171514 CYLINDER, extension 1 29, 72060046 SCREW; 3/8-16 x 1" hex hd,
6. 72060858 SCREW, set; 3/8-16 x 3/4" 4 30. 60030007 PAD, rub
7. 60010004 PIN 1 31, 60102649 PLATE, lock
8. 72053508 ZERK;1/8" npt 3 32. 72063053 WASHER, lock; 1/2"
9., 60102282 "PIN 1 33. 72060091 SCREW; 1/2-13 x 1" hex hd,
10. 60102297 ROLLER 1 34, 72063037 BUSHING, machy.; 1-1/2" x 10 ga.
11.  7BF81015 BUSHING 35, 72066132 RING, retaining

36. 52701059 PIN

37. 52701396 PIN

38, 60102294 SUPPORT, roller

39, 60102329 PIN

40, 72661157 PIN, groove; 1/2" x 2-1/2"
41, 72066145 HAIRPIN; 3/16"

42, 60102281 PIN

43, 72063034 BUSHING, machy,; 1" x 10 ga.
44, 72066125 RING, retaining

45, 60105601 BOLT, hook

46, 52701716 HOOK

47, 72062082 NUT, castled; 1-1/4 -7
48, 72066197 PIN, cotter; 3/16" x 2-1/2"

12. 60102286 ROLLER

13,  7BF81215 BUSHING

14, 52701394 ROD, stop; 50-1/4" Ig.

15, 72062004 NUT, hex; 1/2-13

16, 60102341 PLATE, lock

17. 72063050 WASHER, lock; 5/16" .
18, 72060026 SCREW; 5/16-18 x 1-1/4" hex hd.
19, 52701393 ROD, stop; 56" lg.

20, 60010264 SPACER

21, 60103075 PLATE

22. 72063051 WASHER, lock; 3/8"

23. - NOT USED

24. 60030006 PAD, rub

4
o
4
4
1
2
1
6

2
6
2
2
4
4
1
1
1
1
1
1
1
2
1
2
2
1
1
1
1

35



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

Figure 5-1. 6-Function Control Kit (Part Number 90702850)

ence only.
Item Part Description
No, No.
1. 51702920 VALVE, control; 6-spool
2. 70141983 LEVER, valve control; short
3. 70141982 LEVER, valve control; long
4, 52702018 LINK, male control

5. 72066338
6. 72066337
7. 72063001
8. 71058003
9. 72066336
10. 72066335
11. 72066168
12. 71039096

PIN, clevis

PIN, valve/lever
WASHER, wrt,; 1/4"
LINK, connecting
PIN, cotter

PIN, cofter

PIN, cotter

KNOB, lever

Qty

[y

[

2
4
6
2
6
4
6

Ttem
No.,

13.
14.
15.
16.
17.
18,
19.
20.
21.
22,
23,

Part
No.

72060025
72062109
52702715
70141985
70141984
60030045
60030046
72063002
60105501
52702016
52702017

Description

SCREW; 5/16~18 x 1" hex hd.
NUT, lock; 5/16-18

DUMMY VALVE BANK
LEVER, dummy control; short
LEVER, dummy control; long
SPACER, short

SPACER; long

WASHER, wrt.; 5/16"

ROD

LINK, female control

LINK, bent female control

2
<

oo =N O B A b

37



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

ence only,
Figure 5-2.

Item  Part Description
No. No,

1. 51702925 VALVE, control; 7~spool
2, 70141983 LEVER, valve control; short
3. 70141982 LEVER, valve control; long
4, 52702018 LINK, male control

5. 72066338 PIN, clevis

6. 72066337 PIN, valve/lever

7. 72063001 WASHER, wrt.; 1/4"

8. 71058003
9. 72066336
10. 72066335
11. 72066168
12. 71039096

38

LINK, connecting
PIN, cotter

PIN, cotter

PIN, cotter
KNOB, lever

13.

15.
16.
17.
18.
19,
20.
21,
22,
23.

Part
No.

72060025
72062109
52702715
70141985
70141984
60030045
60030046
72063002
60105501
52702016
52702017

7-Function Control Kit with Winch (Part Number 90702827)

Description

SCREW; 5/16-18 x 1'"" hex hd.
NUT, lock; 5/16-18

DUMMY VALVE BANK
LEVER, dummy control; short
LEVER, dummy control; long
SPACER, short

SPACER, long

WASHER, wrt.; 5/16"

ROD

LINK, female control

LINK, female control, bent

L2
<

3 NG OO RN



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only.

Figure 5-3. 7-Function Control Kit with Power-Out Outriggers (Part Number 90702828)

Item Part Description Qty Ttem  Part Description Qty
No. No. No. No.
1, 51702925 VALVE, control; 7-spool 13. 72060025 SCREW; 5/16-18 x 1" hex hd. 2
2, 70141983 LEVER, valve control; short 3 14, 72062109 NUT, lock; 5/16-18 4
3. 70141982 LEVER, valve control; long 4 15. 52702715 DUMMY VALVE BANK 1
. 4. 52702018 LINK, male control 7 16. 70141985 LEVER, dummy control; short 3
5. 72066338 PIN, clevis 14 17, 70141984 LEVER, dummy control; long 4
6, 72066337 PIN, valve/lever 7 18. 60030045 SPACER, short 5
7. 72063001 WASHER, wrt.; 1/4" 28 19, 60030046 SPACER, long 5
8. 71058003 LINK, connecting 7 20, 72063002 WASHER, wrt.; 5/16" 2
9. 72066336  PIN, cotter 21, 60105501 ROD 1
10, 72066335 PIN, cotter 22, 52702016 LINK, female control 6
11, 72066168 PIN, cotter 23. 52702017 LINK, female control, bent 1

12, 71039096 KNOB, lever

39



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities |-
are not a part of this assem-
bly and are shown for refer-
ence only.

Figure 5-4. 8-Function Control Kit with Winch and Power-Out Outriggers
(Part Number 90702829)

tem  Part Description Qty tem  Part Description Qty
No. No. No. No.
1. 51702928 VALVE BANK; 8-spool 13. 72060025 SCREW; 5/16-18 x 1" hex hd. 2
2. 70141983 LEVER, control valve; short 14, 72062109 NUT, lock; 5/16-18 4
3. 70141982 LEVER, control valve; long 5 15. 5270274817 DUMMY VALVE BANK 1
4, 52702018 LINK, male control 7 16, 70141985 LEVER, dummy confrol; short 2
5, 72066338  PIN, clevis 4 17, 70141984 LEVER, dummy control; long &5
6. 72066337 PIN, valve/lever 8 18, 60030045 SPACER, short #5
7. 72063001 WASHER, wrt.; 1/4" 32 19. 60030046 SPACER, long AR
8. 71058003 LINK, connecting 8 20. 72063002 WASHER, wrt.; 5/16" 2
9. 72066336 PIN, cotter 8 21, 6010550;5 ROD ) 1
10. 72066335 PIN, cotter 22. 52702016 LINK, female control "
11. 72066168 PIN, cotter 23. 52702017 LINK, female control, bent 1

12, 71039096 KNOB

40



View thousands of Crane Specifications on FreeCraneSpecs.com

ence only,

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

Figure 5-5. 6-Function Chair-Mount Control Kit (Part Number 90702834)

Item  Part

No. No.
1. 51703414
2. 51702933
3. 73014848
4., 71058003
5. 72066337
6. 72066336
7. 52701270
8. 72062107

Description

VALVE BANK; 4-spool
VALVE BANK; 2-spool
LEVER, valve

LINK, connecting

PIN

PIN, cotter

PEDAL, foot, ROTATION
NUT, lock; 1/2-13

Qty

2
6
6
6
1
1

Item
No.

10.
11,
12,
13.
14.
15.

Part
No.

72066338
72066168
71058002
60102876
72063001
52701560
71039096

Description

PIN, clevis

PIN, cotter

CLEVIS

LINK

WASHER, wrt.; 1/4"
LEVER, valve
KNOB

Qty

Lo N R O )

41



View thousands of Crane Specifications on FreeCraneSpecs.com

ence only,

Ttems with shaded quantities
are not a part of this assem-
bly and are shown for refer-

Figure 5-6. 7-Function Chair-Mount Control Kit with Power-Out Outriggers
(Part Number 90702835)

Item Part
No. No.

51703414
51702934
73014848
71058003
72066337
72066336
52701270
72062107

QO -3 G W N
S e e e e e e

42

Description

VALVE BANK; 4-spool
VALVE BANK; 3-spool
LEVER, valve

LINK, connecting

PIN

PIN, cotter

PEDAL, foot, ROTATION
NUT, lock; 1/2-13

Qty

3
7
7
7
1
1

tem
No.

10.
11.
12.
13.
14.
15.

Part
No.

72066338
72066168
71058002
60102876
72063001
52701560
71039096

Description

PIN, clevis

PIN, cotter

CLEVIS

LINK

WASHER, wrt.; 1/4"
LEVER, valve
KNOB

Qty

B O NN



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

ence only,

Figure 5~7. 7-Function Chair-Mount Control Kit with Winch (Part Number 90702836)

Item Part
No. No.

51703415
51702933
73014848
71058003
72066337
72066336
52701270
72062107

W -3 Lo N
P i

Description

VALVE BANK; 5-spool
VALVE BANK; 2-spool
LEVER, valve

LINK, connecting

PIN

PIN, cotter

PEDAL, foot, ROTATION
NUT, lock; 1/2-13

2
7
7
7
1
1

Item
No.

10.
11.
12.
13.
14,
15.

Part
No.

72066338
72066168
71058002
60102876
72063001
52701560
71039096

Description

PIN, clevis

PIN, cotter

CLEVIS

LINK

WASHER, wrt,; 1/4"
LEVER, valve
KNOB

Qty

ukﬂg’-‘&yt\‘)l\?



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

Figure 5-8. 8-Function Chair-Mount Control Kit with Power-Out Outriggers
and Winch (Part Number 90702837)

em Part Description Qty Item Part Description Qty
No. No. No, No.

1. 51703415 VALVE BANK; 5~spool 9. 72066338 PIN, clevis 2
2. 51702934 VALVE BANK; 3~spool 1 10. 72066168 PIN, cotter 2
3. 73014848 LEVER, valve 3 11. 71058002 CLEVIS 2
4. 71058003 LINK, connecting 8 12, 60102876 LINK 1
5. 72066337 PIN 8 13, 72063001 WASHER, wrt.; 1/4" 20
6. 72066336 PIN, cotter 8 14, 52701560 LEVER, valve 5
7. 52701270 PEDAL, foot, ROTATION 1 15. 71039096 KNOB b}
8. 72062107 NUT, lock; 1/2-13 1

44



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

ence only,
Figure 5-9,
Item Part Description
No. No.
1. 51703146 VALVE BANK; 6-spool
2, 51702933 VALVE BANK; 2-spool
3. 73014848 LEVER, valve
4, 71058003 LINK, connecting
5. 72066337 PIN
6. 72066336 PIN, cotter
7. 52701270 PEDAL, foot, ROTATION
8. 72062107 NUT, lock; 1/2-13

(Part Number 90702838)

Qty

2
8
8
8
1
1

Item
No.

10.
11.
12,
13.
14.
15,

Part
No.

72066338
72066168
71058002
60102876
72063001
52701560
71039096

8~Function Chair-Mount Control Kit with Boom-Tip Service

Description

PIN, clevis

PIN, cotter

CLEVIS

LINK

WASHER, wrt,; I/4"
LEVER, valve
KNOB

Qty

SO RN NN

45



View thousands of Crane Specifications on FreeCraneSpecs.com

Items with shaded quantities
‘are not a part of this assem~
‘bly and are shown for refer-

9-Function Chair-Mount Control Kit with Boom~Tip Service

and Power-Out Outriggers (Part Number 90702839)

{ ence only.
Figure 5-10.
Item Part Description
No. No.
1. 51703416 VALVE BANK; 6-spool
2. 51702934 VALVE BANK; 3-spool
3. 73014848 LEVER, valve
4. 71058003 LINK, connecting
5. 72066337 PIN
6. 72066336 PIN, cotter
7. 52701270 PEDAL, foot, ROTATION
8. 72062107 NUT, lock; 1/2-13

16

Qty

9
9
9
1
1

Item
No.

10.
11,
12.
13.
14,
15,

Part
No.

72066338
72066168
71058002
60102876
72063001
52701560
71039096

Description

PIN, clevis

PIN, cotter

CLEVIS

LINK

WASHER, wrt.; 1/4"
LEVER, valve
KNOB

Qty

O NN N



View thousands of Crane Specifications on FreeCraneSpecs.com

1 -~
2 cranee e ORANGE
3 @ BLACK
. L— GREEN WHITE ON BLACK
D‘bﬂ\'e\;/ ~

WHITE ON BLUE
QSY l ‘T—)BLACK ON ORANGE
RED

WHITE ON GREEN
RED

6
. o
o 4 oLUE ORANGE
WHIT
GREEN ON ORANGE O B2
BLACK ON BLUE
WHITE
RED RED & BLK. ON WHITE

RED

CABLE WIRE SYSTEM
TO CLUTCH ASSEMBLIES

RED-BLK / WHITE
GREEN / RED
BLACK / GREEN
GREEN / ORANGE
GREEN
WHITE /GREEN
BLACK/ BLUE
*RED # ORA
*BLACK / RED —+—
RED ~——
"WHITE- BLK /RED ——
ORANGE ——|

WHITE/ RED™
RED / BLUE
RED / BLACK
BLUE

BLACK
WHITE # BLACK
WHITE - RED / BLACK
BLACK / WHITE

RED / WHITE
WHITE

BLACK / ORANGE
WHITE £ BLUE

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

10 CHASSIS
# NOT CONNECTED ON CABLE
70 REMOTE CONTHOL HOUSING

JUNCTION BOX CLUTCH ASY. ARRANGEMENT

Figure 6-~1, Standard Remote Control - Sheet 1 of 2 (Part Number 90703240)

Item Part Description Qty I*tem Part Description Qty

No., No. No. No.

1, 52703257 PLATE, base 1 18, 60104900 ADAPTER 4
72, 51703242 CABLE ! 19. 72066691 PIN, spring; 3/16" x 3/4" 4

3. 77044199 RELIEF, strain; 3/4" % 20. 60105668 ARM, linkage, bent; 15-1/4" 1
T 4. 51703245 - CLUTCH/MOTOR/RELAY 4 21, 60105665 ARM, linkage; 12-5/8" 1

5. 72060021 SCREW; 5/16-18 x 1/2" lg. 8 22, - NOT USED

6. 72063002 WASHER, wrt.; 5/16" 8 23. 72601136 SCREW; 5/16-18 x 3" slotted

7. 72601119 BOLT, shoulder; 1/4'" x 3/8" 4 24. 70034060 TIE, plastic

8. 72063001 WASHER, wrt,; 1/4" 8 25, 77044202 NUT, conduit lock; 3/4"

9. 72062106 NUT, lock; #10~24

10. 77041193 RELAY, 6-pole; 12 VDC
11, 77041087 RELAY, 5-pole; 12 VDC
12, 77043019 MOTOR; 12 VDC
13. 77044195 PIN, male terminal
14, 77044193 CONNECTOR, female; 6~pin
15, 77044192 CONNECTOR, male; 6-pin
16. 77044194 PIN, female terminal
17, 60105667 ARM, linkage; 8-1/8"

26. 60045012 WIRE, 18 ga, black; 7"

27, 60045014 WIRE, 18 ga. black/red; 7"

28. 60045013 WIRE, 18 ga. black/red; 3"

29, 60045003 WIRE, 18 ga. white; 9-1/2"

30. 60045011 WIRE, 18 ga. green; 7"

31. 60045002 WIRE, 18 ga. red; 9-1/2"

32, 60045015 WIRE, 18 ga. blue; 7"

33. 60045018 WIRE, 18 ga, orange; 7"
60045008 WIRE, jumper; 4-1/2" (total)

48



View thousands of Crane Specifications on FreeCraneSpecs.com

TANDEM VLV, SECTIONS, TURN 180° &
REASSEMBLE

ENGINE SPEED
ENGINE STOP

BLK.& WHITE ON RED JUMPER WIRE
WHITE & BLK. ON KED

RED & BLK, ON WHITE

RED & WHITE ON BLACK

WHITE ON BLUE

WHITE ON BLACK
BLACK ON ORANGE

JUMPER WIRE
{TvP 4)

CONTINUOUS JUMPER WIRE
GREEN ON ORANGE

GREEN

BLACK ON RED

RED ON ORANGE

WHITE ON GREEN

TRIGGER  SW,

Ji“r Wﬁw& FROM
s AT omew soe

WHITE ON RED
RED ON ORANGE
BLACK ON BLUE
CORANGE

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

Figure 6-2. Standard Remote Control - Sheet 2 of 2 (Part Number 90703240)

Item Part Description Qty Item  Part Description Qty

1, 52703257 PLATE, base

2. 51703242 CABLE

3. 77044199 RELIEF, strain; 3/4"

17, 60105667 ARM, linkage; 8-1/8"
18. 60104900 ADAPTER, lever

19. 72066691  PIN, spring; 3/16" x 3/4"
20. 60105668 ARM, linkage; 15-1/4"

45, 77044151 SHELL, female connector
46. 77044148 COVER, dust, female connector
47, 77044146 SHELL, male connector
48, 60045006 CABLE; 35"
49, 72062104 NUT, lock; 1/4-20
4 50, 51703244 HANDLE, remote control
51, 72661125 BUTTON, snap

21. 60105665 ARM, linkage; 12-5/8" 52. 77044018 RELIEF, strain; 1/2"
22. - NOT USED - 53, 77044201 NUT, conduit lock; 1/2"
23, 72601136 SCREW; 5/16-18 x 3" slotted 1 54, 60045019 CABLE; 4-wire

25. 77044202 NUT, conduit lock; 3/4"

34, 72060556 SCREW, set; 1/4-20 x 1/4"
35, 52702902 HOUSING, remote control

36. 60105566 COVER, housing

37. 72063049 WASHER, lock; 1/4"

38. 72060000 SCREW; 1/4-20 x 1/2" hex hd.
39, 72062109 NUT, lock; 5/16~18

40, 60025146 PLATE, cover

41, 77041023 SWITCH, push button

42. 77041169 SWITCH, toggle

43, 77041004 SWITCH, toggle, POWER on/off
44, 51703233 BOX, junction

55, 51702920 VALVE BANK; 6~spool

56 72060033 SCREW; 5/16-18 x 3" hex hd.
57. 52702901 LEVER, valve

58. 72066335 PIN, cotter

59, 71058003 LINK, connecting

60, 72063001 WASHER, wrt,; 1/4"

61, 72066337 PIN

62, 70141983 LEVER, outrigger

63, 71039096 KNOB

64. 72066336 PIN, cotter

O W ke o

6
2
6
6

49



oy
=

View thousands of Crane Specifications on FreeCraneSpecs.com

EL KA WHITE T KED JUMPER WIKE
WHITE & FLR. ON kD

— RED & BLK. ON WHITH

REC & WHITE ON ELALK

WHITE ON B UE
WHITE ON BLACK
BLACK ON ORANGE

JUMPER WIRE
CONTINUOUS JUMPER WIRE
GREEN ON ORANGE

GREEN

BLACK ON RED

RED ON ORANGE

WHITE ON GREEN

WHITE D KED

REL ON ChANGE

= ELACK ON ELUE

ORANGE

BLK.S WHITE ON RED JUMFER WIRE

ROTATION
=XT.
PCWER TN/CFF

ENGINE SFEED

ENGINE =30k

Figure 6-3. Standard Remote Control Handle (Part Number 51703244)

Item  Part Description Qty PIN ASSIGNMENT COLOR CODES
No.  No. COLOR_CODE
e « 4 « 4 + o « + s « « » o white & red on black
s 4 s s 4 & s s s s e « « « . white & black on red
e+« e 4 4 s 4 4 s s 4« « + « o . black onblue
e e e 4 e e e s s s s e« « »red &black on white
e s s s s 4 s s s s s s+ s = « . » .white on black
W v e 4 e e s s v e s e 4 s s+« « white onred
e 4 o s o s & 4 s s s « « « s+ + o+ .white ongreen
et et e e s e e e e e e s s+« . whiteonblue
R o) K1)

i)
et
2

60025137 HANDLE

60025146 PLATE, cover

70391592 PLACARD, control

72061003 SCREW; #6 x 1/2" self-tapping
77044199 RELIEF, strain; 3/4"
70034261 TRIGGER

72066696 PIN, spring; 3/16" x 1-1/8"

. 72661125 BUTTON, snap

9. 77044146 CONNECTOR, male; 24-pin
10. 60045006 CABLE, 18-24; 35’

11. 77044147 CLAMP, cable

12, 77041023 SWITCH, push button

13, 77041169 SWITCH, toggle

14, 77041004 SWITCH, toggle, POWER on/off
15, 60045020 WIRE, jumper; 7" (total)

.

W -2 O U &~ Wb

e et e e e 4 e e s e s e s e e s s w e . wred
t t s 4 e s e s e e e e s e s s e s . . . .green
e 4+ + 4 s e s s e« « e o« . o black on orange
.+ « + + . blue
O ) o ¥ feg
e s s 4 s 4 s s s s e « « o « o greenonorange
e e 4 4 e e+ e s e s s e v s« o . .redonwhite
4 e + e 4 s 4 s 4 s s 4 s e s + o« .black on green
e 4 4 e s 4« 4 e 4 s s e s e s+ 4 . .blackonred
s 4 e 4 4 s 4 e 4 e 4 s e« e s oredonblack
e e e e e s e e s s s e s e 4 s e s e« o+ «white
W e e s s s e 4 s e s e s 4 s e s s . redonblue
e 4 ¢ e 4 e e 4 e e o o+« s . ., redonorange
t e t 4 4 4 s e 4 4 s s+ s e s+ » greenonred
e o s o e s s s s « o s s o s o . .black on white

N N G S e N -

NHMMXsSgcoHnOoOZErN RS aoadmoowr»

20



oy
=

PR -

L
RED- BLK / WHITE -

GREEN / RED

WHITe /s RED™

BLACK / GREEN

RED / BLUE

GREEN # ORANGE

RED 7 BLAUK

GREEN

BLUE

WHITE / GREEN

BLACK

BLACK / BLUE

WHITE 7 BLACK

“RED / ORANGE 5

WHITE - RED / BLACK

WhITetset ot
¥ BLACK

BLALK / WHITE

VSKE neTE
I

RED

RED 7 WHITE

“WHITE - BLK./ RED BLACK BB

WHITE

T5ks #OTE 1
ORANGE.

BLACK / ORANGE

— _I —

JUNCTION  BOX

WHITE / BLUE

NOTE:
CODES +0R 4 WIRE CABLE
0 CHASSIS
* NOT CONNECTED ON CABLE
O KEMOTE CONTROL HOUSING

e
2
ORANGE S
&*Np CRANGE
BLACK
GREEN WHITE ON BLACK

RED

WHITE ON BLUE

WHITE ON GREEN
RED

ORANGE

o A

WHITE & KED
GREEN ON ORANGE ON BLK,

REL

QABLL Wikk SYSTEM
TO_CLUTCH ASSEMBLIES

Items with shaded quantities
are not a part of this assem~
bly and are shown for refer-

BLACK Ol BLUE

Rel 4 BiK, ON WHITE

View thousands of Crane Specifications on FreeCraneSpecs.com

EXAMPLE - REN £ ORANGE
JUMFER WIRES

Figure 6-4. Standard Remote Control Cable (Part Number 51703242)

ence only,
Item  Part Description Qty Item
No. No. No.
1, 60045009 CABLE, 18-24; 50" 1 7.
2. 77044194 PIN, femnale terminal 20 & 8,
3. 77044192 CONNECTOR, male 4 9.
4. 70034060 TIE, plastic 8 10,
5. 77044199 RELIEF, strain; 3/4" 1 11,
6. 77044202 NUT, conduit lock; 3/4" 1 12,

Part
No.

52703257
51703233
60045019
77040051
60045016
60045017

Description

Qty

PLATE, base

BOX, junction

CABLE, 4-wire

TERMINAL, crimp on (not shown)
WIRE, orange jumper; 36" (total)
WIRE, red jumper; 36" (total) 1

51



View thousands of Crane Specifications on FreeCraneSpecs.com

boACK VIRD - HOT o -
@ WHITE WIRE - GKD. ) o
o "~ ~ R ~KE - £ . [CLNAR — ——L»»
O ~C e T | e e e | N
O S S~ A l RED WIRE - SPELD CONTROL : ) i
. L
\\/ WHITE /7 BLot ;- N L shance
%V@ 7 BLACK /7 ORAN_E — B :gfl-ﬁz —— WHITE - BLK./ RED ™
=y 8 {: @10 CLUTCH/ MOTOR/ RELAY Wit - R =S oy
N V 4 e FEO 7 WHITe ——— s SHLENAL i BLACR / kD ®
BLACR / WHITE =~ —fmtmf(yr s{v{«mgﬂs@;—o——f— RED 7 DhANGE "
WHITE -RED / BLACK —f—t—emty ek BLACK / BLUE
WHITE / RLACK w WHITE 7 GREEN
BLACK IS8 re—t—— GREEN
BLuE ——b " e GREEN / ORANGE
RED - B ACK Tt BLACK / GREEN
REC /BLUE v igem- GREEN 7 RED
SWRITC S . RED - ALK,/ WHITE
LT
L\ e g [ )J

N __FEM. CONNECTOR ENO _ CJ

JUNCTION  BOX

NOTE: CEMENT (2) KEF No. 16, TERMINAL

52

11.

18.
19,

Figure 6-5. Remote Control Junction Box (Part Number 51703233)

Part
No.

77041194
77044151
72061003
77044148
77044199
77044202
77044018
77044201
60045019
77041195
72060607
77041196
60045044
77044111
60044185
77040051
77040130
70034060

Description

BOX, junction

CONNECTOR, female; 24-pin
SCREW; #6 x 1/2" self-tap
COVER, dust, female connector
RELIEF, strain; 3/4"

NUT, conduit lock; 3/4"
RELIEF, strain; 1/2"

NUT, conduit lock; 1/2"
CABLE, 16/4; 25'

BRACKET, mounting

SCFPEW; #10-32 x 7/16"" pan hd.
STRAP, terminal

CABLE

STRIP, terminal

RETAINER, terminal

TRACK, terminal

TERMINAL, clamp on
JUMPER, terminal

TIE, plastic (not shown)

TRACKS TO(2) REF No. 12,
TERMINAL STRAPS W/ SILICONE

1200 SEALANT

Qty
Plug |Term, Description Part No.
Pin [No.
1 A 18 WIRE, white & red/black 60045021
1 B 2 WIRE, white & black/red 60045022
4 C 6 WIRE, black/blue 60045023
1 D 12 WIRE, red & black/white 60045024
1 E 19 WIRE, white/black 60045025
1 ¥ 24 WIRE, white/red 60045026
1 G 7 WIRE, white/green 60045027
1 H 13 WIRE, white/blue 60045028
1 J 20 WIRE, black 60045029
1 K - WIRE, red (not used) 60045030
4 L 8 WIRE, green 60045031
2 M 14 WIRE, black/orange 60045032
1 N 21 WIRE, blue 60045033
2 P 1 WIRE, orange 60045034
4 Q 9 WIRE, green/orange 60045035
2 R 16 WIRE, red/white 60045036
27 S 10 WIRE, black/green 60045037
1 T 4 WIRE, black/red 60045014
3 U 22 WIRE, red/black 60045038
\ 15 WIRE, white 60045039
W 23 WIRE, red/blue 60045040
X 5 WIRE, red/orange 60045041
Y 11 WIRE, green/red 60045042
Z 17 WIRE, black/white 60045043




oy
=

View thousands of Crane Specifications on FreeCraneSpecs.com

tem
No.

ooqm.cnu;wm»—t

12,
13.
14,
15,

Part
No.

60105670
77043019
72060543
70056243
60020142
72063028
52702736
60105142
72060556
60105841
51703327
72060702
70056263
72060000
77041087

Figure 6-6,

Description

BRACKET, mounting
MOTOR; 12 VDC

SCREW, set; #10-32

GEAR, drive

BUSHING

BUSHING, machy.; 3/4'" x 14 ga,
ARM, clutch

COLLAR, set; 3/4"

SCREW, set; 1/4-20 x 1/4"
KEY

CLUTCH

SCREW; 1/4-20 x 3/8" shcs
COIL

SCREW; 1/4-20 x 1/2'" hex hd.
RELAY, 5-pole; 12 VDC

2
)

R b 00 b ek DO e kel pd b b e

Item

16.
17,
18,
19,
20.
21,
22,
23.
24,
25,
26.
27,
28.
29,
30,

Part
No.

72601030
72062104
77041193
77044193
77044195
60045018
60045012
60045014
60045013
60045003
60045011
60045002
60045015
70034060
60045008

Clutch/Motor/Relay (Part Number 51703245)

Description

SCREW; #10-32 x 3/8" soc. hd.
NUT, lock; 1/4-20

RELAY, 6-pole; 12 VDC
CONNECTOR, female; 6~pin
PIN, male terminal

WIRE, 18 ga, orange; 7"
WIRE, 18 ga, black; 7"
WIRE, 18 ga, black/red; 7"
WIRE, 18 ga. black/red; 3"
WIRE, 18 ga. white; 9-1/2"
WIRE, 18 ga, green; 7"
WIRE, 18 ga. red; 9-1/2"
WIRE, 18 ga. blue; 7"

TIE, plastic

WIRE, jumper; 4-1/2'" (total)

Qty

e el el T U B I R

53



View thousands of Crane Specifications on FreeCraneSpecs.com

\
>

‘ ),f ORANGE ‘
> WHITE ON BLACK-
P GREEN WHITE ON BLUE
BLACK ON QRANGE WHITE ON GREEN
RED RED

ORANGE oRANGE

BLUE WHITE & RED
GREEN ON ORANGE ON BLK:
BLACK ON BLUE

WHITE

HITH
RED RED & BLK ON WHITE

RED

CABLE WIRE SYSTEM
TO CLUTCH _ASSEMBLIES

SOIOINE)

Q

I whiTE s RED"
RED / BLUE
RED / BLACK

RED-BLK 7 WHITE
GREEN / RED
BLACK /GREEN
GREEN 7 ORANGE 8.0E
GREEN BLACK
WHITE / GREEN — WHITE 7 BLACK
4 WHITE - RED / BLACK
BLACK / WRITE
RED / WHITE
WHITE
BLACK / ORANGE
WHITE / BLUE

NOTE - o
CODES FOR 4 WIRE (ABLE o A
TC CHASSIS !
* NOT CONNECTED ON CABLE I
70 REMOTE CONTROL HOUSING

QOO
(329

* BLACK / RED

. RED
WHITE-BLK / RED
ORANGE

JUNCTION BOX CLUTCH ASY. ARRANGEMENT Items with shaded quantities
are not a part of this assem
bly and are shown for refer-
ence only,

Figure 6-7. Remote Control with Power-Out Outriggers - Sheet 1 of 2
(Part Number 90703246)

kem Part Description Qty Ikem  Part Description Qty
No. No. . No. No.
1. 52703257 PLATE, base 1 18, 60104900 ADAPTER, lever 4
< 2. 51703242 CABLE 1 19. 72066691 PIN, spring; 3/16" x 3/4" 4
3. 77044199 RELIEF, strain; 3/4" %ﬁ}; 20, 60105668 ARM, linkage, bent; 15-1/4" 1
1 4, 51703245 CLUTCH/MOTOR/RELAY 4 21, 60105665 ARM, linkage; 12-5/8" 1
5. 72060021 SCREW; 5/16-18 x 1/2" hex hd. 8 22, - NOT USED
6. 72063002 WASHER, wrt.; 5/16" 8 23. 72601136 SCREW; 5/16-18 x 3" flat slotted hd.,
7. 72601119 BOLT, shoulder; 1/4'" x 3/8" 4 24, 70034060 TIE, plastic
8. 72063001 WASHER, wrt,; 1/4" 8 25, 77044202 NUT, conduit lock; 3/4"

9. 72062106 NUT, lock; #10-24
10. 77041193 RELAY, 6-pole; 12 VDC
11, 77041087 RELAY, 5-pole; 12 VDC
12, 77043019 MOTOR; 12 VDC
13. 77044195 PIN, male terminal
14, 77044193 CONNECTOR, female; 6-pin
15, 77044192 CONNECTOR, male; 6-pin
16. 77044194 PIN, female terminal
17, 60105667 ARM, linkage; 8-1/8"

26, 60045012 WIRE, 18 ga. black; ™"

27, 60045014 WIRE, 18 ga. black/red; 7"

28, 60045013 WIRE, 18 ga. black/red; 3"

29, 60045003 WIRE, 18 ga, white; 9-1/2"

30. 60045011 WIRE, .18 ga. green; 7"

31, 60045002 WIRE, 18 ga, red; 9-1/2"

32, 60045015 WIRE, 18 ga, blue; 7"

33. 60045018 WIRE, 18 ga, orange; 7"
60045008 WIRE, 18 ga. jumper; 4-1/2" (total) ;38

54



View thousands of Crane Specifications on FreeCraneSpecs.com

NOTE:
REMOVE HANDLE MT5, BRKTS. THESE 4

TANDEM VLV, SECTIONS, TURN 180° &
REASSEMBLE

ROTATION
EXT
POWER QN/OFF —

ENGINE SPEED
ENGINE STOP

BLK.& WHITE ON RED JUMPER WIRE
WHITE & BLK.ON RED

— RED & BLK. ON WHITE

RED & WHITE ON BLACK

™

WHITE ON BLUE
WHITE ON BLACK
BLACK ON ORANGE

e PLUG FROM
OTHER SIDE

JUMPER WIRE

(Tv6 4)
CONTINUOUS JUMPER WIRE
GREEN ON ORANGE

GREEN
BLACK ON RED

WHITE ON RED
RED ON ORANGE g
RED ON ORANGE:

L BLACK ON £LUE
ORANGE @
WHITE ON GREEN

18
BLK. s WHITE ON HED JUMPER WIRE @@) @® @
THIGOER SW. @ @

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only,

Figure 6-8. Remote Control with Power-Out Outriggers - Sheet 2 of 2

(Part Number 90703246)

Part
No.,

Part
No.

Item
No.

Description

1. 52703257
51703242
3. 77044199

17. 60105667
18. 60104900
19. 72066691
20. 60105668
21. 60105665
23, 72601136
25. 77044202
34, 72060556
35. 52702902
36, 60105566
37, 72063049
38, 72060000
39, 72062109
40. 60025146
41. 77041023
42, 77041169
43. 77041004

& 44 51703233

PLATE, base

CABLE

RELIEF, strain; 3/4"

ARM, linkage; 8-1/8"
ADAPTER, lever

PIN, spring; 3/16' x 3/4"
ARM, linkage; 15-1/4"

ARM, linkage; 12-5/8"
SCREW; 5/16~18 x 3" flat slotted hd.
NUT, conduit lock; 3/4"
SCREW, set; 1/4-20 x 1/4"
HOUSING, remote control
COVER, housing

WASHER, lock; 1/4"

SCREW; 1/4~20 x 1/2'" hex hd,
NUT, lock; 5/16-18

PLATE, cover

SWITCH, push-button
SWITCH, toggle

SWITCH, toggle; POWER on/off
BOX, junction

45. 77044151
46. 77044148
47. 77044146
48. 60045006

49, 72062104

4 50, 51703244
51. 72661125
52. 77044018
53. 77044201
54, 60045019
55. 51702925
56, 72060033
57, 52702901
58. 72066335
59. 71058008
60. 72063001
61, 72066337
62. 70141983
63. 71039096
64. 72066336

2
4
4
1
1
1
2
8
1
1
4
8

Description

SHELL, female connector

COVER, dust, female connector

SHELL, male plug

CABLE; 35!

NUT, lock; 1/4-20

HANDLE, remote controi

BUTTON, snap

RELIEF, strain; 1/2"

NUT, conduit lock; 1/2"

CABLE, 4-wire

VALVE BANK; 7-spool ks

SCREW; 5/16-18 x 3" hex hd. 2

LEVER, valve

PIN, cotter

LINK, connecting 7

WASHER, wrt,; 1/4" 28

PIN 7
3
7
7

LEVER, outrigger
KNOB, lever
PIN, cotter

55



View thousands of Crane Specifications on FreeCraneSpecs.com

ORANGE

®
>

WHITE ON BLACK:
WHITE ON BLUE

WHITE ON GREEN
RED

8LACK ON BLUE

ORANGE.
WHITE & Ri
GREEN ON ORANGE ON BLE,D

RED & BLK. ON WHITE
RED

RED ON WHITE

CABLE WIRE SYSTEM
TO CLUTCH ASSEMBLIES

ORANGE-

RED ON BLACK

BLACK ON GREEN
RED

FEM, R EN \
-, FEM. CONNECTOR END [,

CEW
IERCES?

WHITE / RED "
RED / BLUE
REQ / BLACK
BLUE

RED-BLK / WHITE —
GREEN / RED —
BLACK / GREEN
GREEN / ORANGE
GREEN —

BLACK

WHITE 7 GREEN
BLACK/ BL!
*ReD// O
*BLACK /

[ — WHITE / BLACK
WHITE - RED / BLACK
BLACK / WHITE

{— RED / WHITE

Items with shaded quantities
are not a part of this assem~
bly and are shown for refer-
ence only.

*WHITE -BLK / RED—
ORANGE —

@ .
BLACK / ORANGE (!
WHITE / BLUE ] 8

NOTE: @

CODES FOR 4 WIRE C(ABLE
o 0 CHASSIS
* NOT CONNECTED ON CABLE

T0 REMOTE CONTROL HOUSING

JUNCTION BOX CLUTCH ASY. ARRANGEMENT

Figure 6-9. Remote Control with Winch - Sheet 1 of 2 (Part Number 90703241)

Item Part Description Qty tem  Part Description Qty
No., No, No. No.
1. 52703257 PLATE, base 18, 60104900 ADAPTER, lever
%2, 51703243 CABLE 19, 72066691  PIN, spring; 3/16" x 3/4"
3. 77044199 RELIEF, strain; 3/4" 20. 60105668 ARM, linkage, bent; 15-1/4"
1 4. 51703245 CLUTGH/MOTOR/RELAY 21, 60105665 ARM, linkage; 12~5/8"
5, 72060021 SCREW; 5/16-18 x 1/2" 22, 60105666 ARM, linkage, bent; 14-1/8"
6. 72063002 WASHER, wrt.; 5/16" 23. 72601136 SCREW; 5/16-18 x 3" flat slotted hd.
7. 72601119 BOLT, shoulder; 1/4" x 3/8" 24, 70034060 TIE, plastic
8. 72063001 WASHER, wrt.; 1/4" 25, 77044202 NUT, conduit lock; 3/4"
9. 72062106 NUT, lock; #10-24 26, 60045012 WIRE, 18 ga. black; 7"
10, 77041193 RELAY, 6-pole; 12 VDC 217. 60045014 WIRE, 18 ga. black/red; 7"
11, 77041087 RELAY, 5-pole; 12 VDC 28, 60045013 WIRE, 18 ga. black/red; 3"
12, 77043019 MOTOR; 12 VDC 29. 60045003 WIRE, 18 ga. white; 9-1/2"
13. 77044195 PIN, male terminal 30. 60045011 WIRE, 18 ga. green; 7"
14, 77044193 CONNECTOR, female; 6-pin 31. 60045002 WIRE, 18 ga. red; 9-1/2"
15, 77044192 CONNECTOR, male; 6-pin 32. 60045015 WIRE, 18 ga. blue; 7"
16, 77044194 PIN, female terminal 33. 60045018 WIRE, 18 ga. orange; 7'
17. 60105667 ARM, linkage; 8-1/8" 60045008 WIRE, jumper; 4-1/2" (total)

56




View thousands of Crane Specifications on FreeCraneSpecs.com

VE MENLLE MG BRETO. THELE &
LV, LECTIGNS, Tui 1807 5

ENGINE SPEED
ENGINE STOP

BLK.& WHITE ON RED JUMPER WIRE
WHITE & BLK, ON RED
WHITE ON BLACK RED & BLK. ON WHITE
BLACK ON ORANGE RED & WHITE ON BLACK
BLACK RED ON WHITE
RED ON BLACK

WHITE ON BLUE

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-
ence only.

JU{M&E?)WIRE
CONTINUQUS JUMPER WIRE
GREEN ON ORANGE

GREEN

BLACK ON RED

RED ON ORANGE

WHITE ON GREEN

BLACK ON GREEN
WHITE ON RED
RED ON ORANGE
BLACK ON 8LUE
ORANGE

Figure 6-10. Remote Control with Winch - Sheet 2 of 2 (Part Number 90703241)

Item  Part Description Qty Item  Part Description Qty
No, No. No. No.,
1. 52703257 PLATE, base 1 & 44, 51703233 BOX, junction

45, 77044151 SHELL, female connector
46, 77044148 COVER, dust, female connector
47. 77044146 SHELL, male connector
48, 60045006 CABLE; 35'
49, 72062104 NUT, lock; 1/4-20

» 50, 51703249 HANDLE, remote control
51, 72661125 BUTTON, snap
52, 77044018 RELIEF, strain; 1/2"
53. 77044201 NUT, conduit lock; 1/2"
54. 60045019 CABLE; 4-wixe
55. 51702925 VALVE BANK; 7-spool
56, 72060033 SCREW; 5/16-18 x 3" hex hd.
57, 52702901 LEVER, valve
58. 72066335 PIN, cotter
59, 72058003 LINK, connecting 7
60. 72063001 WASHER, wrt,; 1/4" 38
61. 72066337 PIN 7
62. 70141983 LEVER, outrigger valve 2
63, 71039096 KNOB 7
64. 72066336  PIN, cotter 7

% 2. 51703243 CABLE

3. 77044199 RELIEF, strain; 3/4"

17, 60105667 ARM, linkage; 8-1/8"

18, 60104900 ADAPTER, lever

19. 72066691  PIN, spring; 3/16" x 3/4"

20. 60105668 ARM, linkage; 15-1/4"

21, 60105665 ARM, linkage; 12-5/8"

22, 60105666 ARM, linkage; 14-1/8"

23. 72601136 SCREW; 5/16-18 x 3" flat slotted hd.
25, 77044202 NUT, conduit lock; 3/4"

34, 72060556 SCREW, set; 1/4-20 x 1/4" 1
35. 52702902 HOUSING, remote control

36, 60105566 - COVER, housing

37. 72063049 WASHER, lock; 1/4"

38. 72060000 SCREW; 1/4-20 x 1/2'" hex hd.
39, 72062109 NUT, lock; 5/16-18

40, 60025146 PLATE, cover

41, 77041023 SWITCH, push-button

42, 77041006 SWITCH, toggle

43, 77041004 SWITCH, toggle, POWER on/off

ok

2
5
5
1
1
1
1
2
0
1
1
4
8

a7



View thousands of Crane Specifications on FreeCraneSpecs.com

JUMPER
(TvF s

CONTINUOUS JUMFER WIKE
GREEN ON DRANGE

)

WHITE ON BLUE
WHITE ON BLACK
BLACK ON ORANGE

BL.ACK

WIRE

GREEN
BLACK ON REL

RED ON OHANGE
WHITE ON GREEN

BUAC WHITE (Of1 KED JUMKFER WIKE
WHITE & BLk. O KED

RED & BLK, ON WHITE

RED & WHITZ ON BLACK
RED ON WHITE
RED ON BLACK

BLACK ON GREEN
WHITE ON RED

RED ON ORANGE
E_ACK ON BLUE
CRANGE

BLK & WHITE ON RED JUMPER WIRE

—=

TRIGGER SW, -@

LNGINE SPEED
ENGINE STOF

Figure 6-11, Remote Control Handle with Winch (Part Number 51703249)

Item Part Description Qy PIN ASSIGNMENT COLOR CODES
No. No, PIN COLOR CODE
A L . s 4 4 e e s e e s s o « » white & red on black
1. 60025137 HANDLE 1 B .+ s ¢ e e e oo oo .. white & black on red
2. 60025146 PLATE, cover 1 C 4 v ¢ v ¢ ¢ v e o s s« s o s « s+« black on blue
3. 70391592 PLACARD, control 1 D v v o e ¢« o s o o o+ o+« o red&black on white
4, 72061003 SCREW; #6 x 1/2" self-tapping 6 E 4 o o ¢ ¢ ¢ « o « o o s s + o« « » «white on black
5. 77044199 RELIEF, strain; 3/4" 1 F v v ¢ v ¢ ¢« « o « « o « « « « « + .« .white on red
6. 70034261 TRIGGER 1 G o ¢ o ¢« v e s 4 4 s e s s s« .« . Jwhite on green
7. 72066696 PIN, spring; 3/16" x 1-1/8" 1 H v v v v o ¢ s s s s s s« o+« . . White onblue
8, 72661125 BUTTON, snap 1 T T 4
9. 77044146 CONNECTOR, male; 24-pin 1 K o o o e e o v o 6 6 o o s s s s e e . .red
10. 60045006 CABLE, 18-24; 35' 1 L 4 4 4 ¢ o o o o s o s o s s s s s s o o » .8reen
11, 77044147 CLAMP, cable 1 M. . oo oo e s o s oo oo+ blackonorange
12, 77041023 SWITCH, push-button 3 N i e v s e s o v o s s s s s s e s o s o s+ blue
13, 77041169 SWITCH, toggle 5 P i s 4 e i 4 4 e e s e s e s e s s s . . . Orange
14, 77041004 SWITCH, toggle, POWER on/off 1 Q + v s « 4 s 4 e« w e+ e . <. .greenon orange
15. 60045020 WIRE, solid jumper; 7" (total) 1 R . v o v ¢ ¢ o o s « o« s o « o « « o« redon white
S o i e e e e N . . . .black on green
T v ¢ « « « o « s « o + « s+ « &« « « + oblack on red
U v ¢ ¢ o ¢ o ¢ ¢ s s a0 s s « 4+ 4 oredonblack
/2 . white
W oo v i e v s e e e e s s e s e s s+ . redonblue
X 4 v ¢ e 4 ¢ v o s o e s o o+ s o o redonorange
Y « ¢ ¢ ¢ 4 v 4 s s 4 s s e s o . . . greenonred
Z 4 v o 4 o« s 4 s s o s e o s o o o oblack on white

58



oy
=

! FEM. CONNECTOR END (",

LD TheemEm e G
TN
[
S e .
RED- BLK./ WHITE FED —aiS e WHITE / RED
GREEN / RED Sy (e RED / BLUE
BLACK /GREEN. ;2“7“ r RED/ BLACK
GREEN / ORANGE % Mﬂ:— BLUE
GREEN =03 @: BLACK
WHITE / GREEN —enfy 7 [@p@c; WHITE / BLACK
BLACK / BLUE T B WHITE - RED / BLACK
*RED / ORANGE WHITE ser ,ﬁ_'“"j BLACK / WHITE
* BLACK / RED {Wcrg{n@“ ion RED / WRITE
RED H - WHITE
" WHITE - BLK. / RED iR aack Eﬁ BLACK / ORANGE
OFANGE, L"_R"' - WHITE / BLUE
iy T
(el NOTE:
CODES FOR 4 WIRE CABLE

e ———
[CR-:

JUNCTION BOX

ORANGE
BLACK

?\'E

WHITE CN

@&N‘ OHANGE

GREEN WHITE ON BLACK

BLACK ON ORANGE
RED

WHITE ON GREEN

BLACK ON

ORANGE
WHITE & RED
GREEN ON ORANGE ON BLK:

CABLE WIKE SYSTEM

TO_CLUTCH ASSEMBLIES

ORANGE.

RED ON BLACK

T0 CHASSIS
« NOT CONNECTED ON CABLE
TS REMOTE CONTROL HGUSING

BLUE

BLUE

REC & BLK. ON WHITE
RED

View thousands of Crane Specifications on FreeCraneSpecs.com

EXAMPLE: RED & ORANGE
JUMPER WIRES

Items with shaded quantities
are not a part of this assem~
bly and are shown for refer-
ence only,

Figure 6-12. Remote Control Cable with Winch (Part Number 51703243)

Item  Part Description

No, No.

1. 60045009 CABLE, 18-24; 50" lg.

2. 77044194  PIN, female terminal

3. 77044192 CONNECTOR, male; 6-pin
4, 70034060 TIE, plastic

5. 77044199 RELIEF, strain; 3/4"

6., 77044202 NUT, conduit lock; 3/4"

Qy

Item
No.

jouy
W0 -3
o

25

= ol o o

Part
No.

52703257
{, 51703233
60045019
77040051
60045016
60045017

Description

QUy

PLATE, base

BOX, junction

CABLE, 4-wire

TERMINAL, crimp on (not shown)
WIRE, orange jumper; 36" (total) 1
WIRE, red jumper; 36" (total) 1

59




View thousands of Crane Specifications on FreeCraneSpecs.com

SREEN WHITE ON BLACK—-

0!
ROT

7//_,~WH\TE ON BLUE

o

~— WHITE ON GREEN

RED
ORANGE — &
ORANGE
BLUE WHITE & RED s
GREEN ON ORANGE ON BLK: 2%
BLACK ON BLUE
WHITE
RED RED & BLK ON WHITE
RID
CABLE WIRE SYSTEM ORANGE
TQ CLUTCH ASSEMBLIES
RED ON BLACK
RED ON WHITE

‘BLACK ON GREEN
RED

FEM. CONNECTOR END r]

~

§— '
RED-BLK/ WHITE —-. —Tﬁy@—) HED -_@gf-——_—,— WHITE 7 RED”
GREEN / RED =%5]) e e RED/ BLUE
BLACK / GREEN el A RED/ BLACK
GREEN / ORANGE ST i —— 8LUE
N Sl —— BLACK

by
i

GREEN ~Sed]

WHITE / GREEN —— w757

a2

BLACK / BLUE —1——={Ded|

Bty

1§44

BAGRE——+ WHITE / BLACK
(STt WHITE - RED / BLACK

BLACK/ WHITE

Items with shaded quantities
are not a part of this assem-

*RED / QRANGE
"BLACK /RED - RED / WHITE
RED Tﬁ aG[ Ssate WHITE

*WHITE - BLK / RED SIS oLACKe re) [S1aiyfe—r——  BLACK / ORANGE
OFIANGE —,:FL:&; Am:p‘b_,_ WHITE / BLUE b].y and are ShOWIl fOI‘ I‘efer-'

ence only,

— NOTE:
CODES FOh 4 WIRE CABLE
1O (HALSS

% NOT (CNNECTED ON (ABLE
TO REMOTE CONTHOL HOUSING

JUNCTION BOX CLUTCH ASY. ARKANGEMENT

Figure 6-13. Remote Control with Power-Out Outriggers and Winch - Sheet 1 of 2
(Part Number 90703247)

tem  Part Description Qty Jtem  Part Description Qty
No. No, No. No.
1. 52703257 PLATE, base 18. 60104900 ADAPTER
1% 2, 51703243 CABLE 19, 72066691  PIN, spring; 3/16" x 3/4"
3. 77044199 RELIEF, strain; 3/4" 20. 60105668 ARM, linkage; 15-1/4"
7 4. 51703245 CLUTCH/MOTOR/RELAY 21, 60105665 ARM, linkage; 12-5/8"
5. 72060021 SCREW; 5/16-18 x 1/2" hex hd. 22, 60105666 ARM, linkage; 14-1/8"
6. 72063002 WASHER, wrt,; 5/16" 23, 72601136 SCREW; 5/16-18 x 3'" flat slotted hd
7. 72601119 BOLT, shoulder; 1/4" x 3/8" 24, 70034060 TIE, plastic
8. 72063001 WASHER, wrt.; 1/4" 25. 77044202 NUT, conduit lock; 3/4"
9% 72062106 NUT, lock; #10-24 26, 60045012 WIRE, 18 ga, black; 7"
10. 77041193 RELAY, 6-pole; 12 VDC 27. 60045014 WIRE, 18 ga, black/red; 7"
11, 77041087 RELAY, 5-pole; 12 VDC 28, 60045013 WIRE, 18 ga. black/red; 3"
12, 77043019 MOTOR; 12 VDC 29, 60045003 WIRE, 18 ga. white; 9-1/2"
13. 77044195 PIN, male terminal 30. 60045011 WIRE, 18 ga, green; 7"
14, 77044193 CONNECTOR, female; 6-pin 31. 60045002 WIRE, 18 ga. red; 9~1/2"
15. 77044192 - CONNECTOR, male; 6-pin 32. 60045015 WIRE, 18 ga, blue; 7"
16. 77044194 PIN, female terminal 33. 60045018 WIRE, 18 ga. orange; 7"
17. 60105667 ARM, linkage; 8~1/8" 34. 60045008 WIRE, jumper; 4-1/2'" (total)

60




View thousands of Crane Specifications on FreeCraneSpecs.com

NOTE: REMOVE HANDLE MTG, BRKTS. THESE 5
TANDEM VLY, SECTIONS, TURN 180° &
REASSEMBLE

ENGINE SPEED
ENGINE STOP

BLK.€ WHITE ON RED JUMPER WIRE
WHITE & BLK. ON RED

RED & BLK. ON WHITE

RED & WHITE ON BLACK
RED ON WHITE
RED ON BLACK

WHITE ON BLUE

WHITE ON BLACK
BLACK ON ORANGE
BLACK

—PLUG FROM
OTHER SIDE

JUMPER WIRE
(TYP's)

CONTINUOUS JUMPER WIRE
GREEN ON ORANGE

GREEN

BLACK ON RED

RED ON ORANGE

WHITE ON GREEN

BLACK ON GREEN
WHITE ON RED
RED ON ORANGE
BLACK ON BLUE
ORANGE

Figure 6-14. Remote Control with Power-Out Outriggers and Winch - Sheet 2 of 2

(Part Number 90703247)

Item Part Description Qty kem  Part
No. No. No., No.
‘ 1. 52703257 PLATE, base 4 44. 51703233

51703243
3. 77044199
17. 60105667
18, 60104900
19. 72066691
20, 60105668
21, 60105665
22. 60105666
23, 72601136
25. 77044202
34, 72060556
35, 52702902
36. 60105566
37. 72063049
38. 72060000
39, 72062109
40, 60025146
41, 77041023
42, 77041006
43, 77041004

CABLE

RELIEF, strain
ARM, linkage; 8-1/8" 2

ADAPTER, lever 5 48, 60045006
PIN, spring; 3/16" x 3/4" 5 49, 72062104
ARM, linkage; 15-1/4" 1 iZ 50, 51703249
1
1
1

45, 77044151
46. 77044148
47. 77044146

ARM, linkage; 12-5/8" 51, 72661125
ARM, linkage; 14-1/8" 52, 77044018
SCREW; 5/16-18 x 3" flat slotted hd, 1 53, 77044201
NUT, conduit lock; 3/4" : 54, 60045019
SCREW, set; 1/4-20 x 1/4" 55, 51702928
HOUSING, remote control 56. 72060033
COVER, housing 57, 52702901
WASHER, lock; 1/4" 58. 72066335
SCREW; 1/4~20 x 1/2" 59, 72058003
NUT, lock; 5/16~18 60. 72063001
PLATE, cover 61, 72066337
SWITCH, push-button 62, 70141983
SWITCH, “oggle 63. 71039096
SWITCH, toggle, POWER on/off 64. 72066336

ence only.

Items with shaded quantities
are not a part of this assem-
bly and are shown for refer-

Description

BOX, junction

SHELL, female connector
COVER, dust, female connector
SHELL, male connector
CABLE; 35'

NUT, lock; 1/4~20
HANDLE, remote control
BUTTON, snap

RELIEF, strain; 1/2"
NUT, conduit lock
CABLE, 4-wire

VALVE BANK; 8-spool
SCREW; 5/16~18 x 3" hex hd.
LEVER, valve

PIN, cotter

LINK, connecting
WASHER, wrt.; 1/4"

PIN

LEVER, outrigger

KNOB

PIN, cotter

61



View thousands of Crane Specifications on FreeCraneSpecs.com

GREEN (To remote control 4-wirs cable)

BROWN (To coil-gas engines-or fuel solenoid - diesel engines)

RED (To ignition switch)

Figure 6-15. Emergency Stop Kit (Part Number 51703437)

Item Part Description Qty
No. No.

1, 77044112 HOUSING, relay 1
2. 77041063 RELAY 1
3. 60045063 WIRE, red, 14 ga. x 6" 1
4. 77040051 TERMINAL, eye 5
5. 77044099 CLAMP, conduit 2
6. 60045061 CABLE, 2-wire; 14 ga. X 48" 1
7. 60045062 WIRE, green; 14 ga. x 48" 1
8. 77040048 SPLICE, butt (not shown) 3

62



